
Símbolos
Para uma leitura rápida e racional, foram utilizados símbolos que 
evidenciam situações de máxima atenção, conselhos práticos ou 
simples informações. Preste muita atenção ao significado dos sím-
bolos, pois a sua função é a de evitar a repetição de conceitos téc-
nicos ou de avisos de segurança. Portanto, devem ser considerados 
verdadeiros "lembretes". Consulte esta página sempre que surgi-
rem dúvidas sobre o seu significado.

Atenção
O não cumprimento das instruções fornecidas pode criar uma si-
tuação de perigo e causar graves lesões pessoais e até mesmo a 
morte.

Importante
Indica a possibilidade de provocar danos no veículo e/ou aos seus 
componentes se as instruções fornecidas não forem executadas.

Notas
Fornece informações úteis sobre a operação em curso.

Referências
As peças realçadas a cinzento e com referência numérica (Ex. 1 ) 
representam o acessório a instalar e os eventuais componentes de 
montagem fornecidos no conjunto.

As peças com referência alfabética (Ex. A ) representam os com-
ponentes originais presentes na moto.

Todas as indicações direito ou esquerdo referem-se ao sentido de 
avanço da moto. 

Advertências gerais

Atenção
As operações mostradas nas páginas a seguir devem ser execu-
tadas por um técnico especializado ou por uma oficina autorizada 
Ducati.

Atenção
As operações mostradas nas páginas a seguir, se não forem execu-
tadas com boa técnica, podem prejudicar a segurança do condutor.

Notas
A documentação necessária para executar a montagem do Con-
junto é o Manual de Oficina, relativo ao modelo de moto em sua 
posse.

Notas
Caso seja necessária a substituição de um componente do conjun-
to, consulte a figura de peças de reposição em anexo. 

Conjunto silenciador racing - 96481791CA

シンボル
素早くかつ合理的に読み進めることができるように、本マニュア

ルではいくつかのシンボルを導入し、最大限の注意を払う必要が

ある状況や、推奨事項、または一般情報を明確にしてあります。

シンボルは技術的な概念や安全に関する警告の繰り返しを避ける

ためのものです。各シンボルの意味に十分注意してください。シ

ンボルはいわゆる「リマインダー」であると考えてください。シ

ンボルなどの意味がわからなくなったり疑問に思う場合は、必ず

このページで調べるようにしてください。

警告
この説明を遵守しなかった場合、重度の負傷および死亡に至る危

険性があります。

重要
記載されている内容が遵守されない場合、車両および車両部品を

損傷するおそれがあることを示しています。

参考
実施中の作業について役に立つ情報を提供します。

詳細
灰色で表示する部品、および参照番号 (例 1 ) で表示する部品

は、キットに付属する取り付け部品および組み立て部品を示しま

す。

参照アルファベット (例： A ) で表示する部品は、車両に付属す

るオリジナル部品を示します。

右または左という表記は、すべて車両の進行方向に向かっての左

右を意味します。 

一般警告事項

警告
以下のページに記載されている作業は、専門の技術者、またはド

ゥカティ正規サービスセンターが実施しなければなりません。

警告
以下のページに記載されている作業が規定通りに実施されない

と、ライダーの安全性を脅かすおそれがあります。

参考
キットの取り付けに必要な資料は、お手持ちの車両モデルに対応

するワークショップマニュアルです。

参考
キットの部品を交換する必要がある場合は、添付のスペアパーツ

表を参照してください。 

レーシングエキゾーストキット - 96481791CA

Símbolos
Para una lectura rápida y racional, se han empleado símbolos que 
evidencian situaciones de máxima atención, consejos prácticos o 
simples informaciones. Prestar mucha atención al significado de 
los símbolos porque su función consiste en omitir la repetición de 
conceptos técnicos o advertencias de seguridad. Se deben consi-
derar como verdaderos "apuntes". Consultar esta página cada vez 
que se tengan dudas sobre su significado.

Atención
La inobservancia de las instrucciones puede originar situaciones de 
peligro y lesiones graves o mortales.

Importante
Indica la posibilidad de ocasionar un daño al vehículo o a sus com-
ponentes si no se realizan las instrucciones indicadas.

Notas
Suministra información útil sobre la operación en curso.

Referencias
Las partes resaltadas en gris y la referencia numérica (por ej. 1 ) 
representan el accesorio que se debe instalar y los demás compo-
nentes de montaje suministrados en el kit.

Los detalles con referencia alfabética (por ej. A ) representan los 
componentes originales presentes en la motocicleta.

Todas las indicaciones derecho o izquierdo se refieren al sentido de 
marcha de la motocicleta. 

Advertencias generales

Atención
Las operaciones indicadas en las páginas siguientes deben reali-
zarlas un técnico especializado o un taller autorizado Ducati.

Atención
Las operaciones descritas en las siguientes páginas deben realizar-
se correctamente para no perjudicar la seguridad del piloto.

Notas
El manual del taller correspondiente al modelo de la moto que se 
haya adquirido es un documento necesario para llevar a cabo el 
montaje del kit.

Notas
Si fuera necesario sustituir un componente del kit, consultar la ta-
bla de recambios adjunta. 

Kit Escape racing - 96481791CA

Symbole
Für ein schnelles und zweckmäßiges Lesen dieser Anleitung wur-
den Symbole verwendet, die Situationen, die höchste Aufmerk-
samkeit erfordern, sowie praktische Ratschläge oder einfache 
Informationen hervorheben. Achten Sie insbesondere auf die Be-
deutung dieser Symbole, da sie den Zweck haben, technische Kon-
zepte oder Sicherheitshinweise nicht wiederholen zu müssen. Sie 
sind also als echte und wahrhaftige „Merkzettel” zu berücksichti-
gen. Nehmen Sie jedes Mal auf diese Seite Bezug, wenn Sie Zwei-
fel über deren Bedeutung haben.

Achtung
Die Nichtbeachtung der vorliegenden Anweisungen kann zu Ge-
fahrensituationen und schweren Verletzungen oder sogar zum Tod 
führen.

Wichtig
Weist darauf hin, dass es zu Schäden am Fahrzeug und/oder sei-
nen Komponenten kommen kann, wenn die hier gegebenen An-
weisungen nicht befolgt werden.

Hinweise
Gibt nützliche Informationen über den laufenden Arbeitsschritt.

Bezüge
Bei den grau gekennzeichneten Bestandteilen mit numerischem 
Bezug (Bsp. 1 ) handelt es sich um die zu installierenden Teile 
und die eventuellen, im Kit enthaltenen Montagekomponenten.

Bei den Bestandteilen mit alphabetischem Bezug (Bsp. A ) han-
delt es sich um die am Motorrad vorhandenen Originalteile.

Alle Angaben wie rechts oder links beziehen sich auf die Fahrtrich-
tung des Motorrads. 

Allgemeine Warnhinweise

Achtung
Die auf den folgenden Seiten beschriebenen Arbeitsmaßnahmen 
müssen von einem Fachtechniker oder einer Ducati Vertragswerk-
statt ausgeführt werden.

Achtung
Werden die auf den folgenden Seiten beschriebenen Arbeitsmaß-
nahmen nicht fachgerecht ausgeführt, kann sich dies auf die Si-
cherheit des Fahrers auswirken.

Hinweise
Die für die Montage des Kits erforderliche Dokumentation ist das 
Werkstatthandbuch, das sich auf das in Ihrem Besitz befindliche 
Motorradmodell bezieht.

Hinweise
Sollte der Austausch eines Bestandteils des Kits erforderlich sein, 
ist Bezug auf die beiliegende Ersatzteil-Tafel zu nehmen. 

Kit Racing-Auspuff - 96481791CA

Symboles
Pour une lecture rapide et rationnelle on a utilisé des symboles de 
mise en évidence de situations demandant une attention maxi-
male, des conseils pratiques ou de simples informations. Faire très 
attention à la signification des symboles, car leur fonction vise à 
ne pas répéter les principes techniques ou les mises en garde de 
sécurité. Ils doivent être pris en compte en tant que véritables « 
mémorandum ». Consulter cette page en cas de doutes concernant 
leur signification.

Attention
L'inobservation des instructions peut déterminer une situation 
de danger et causer de graves lésions personnelles au pilote ou à 
d'autres personnes, voire même la mort.

Important
Ce symbole signale un risque de dommages au véhicule et/ou à 
ses pièces si les instructions qui lui sont associées ne sont pas res-
pectées.

Remarques
Ce symbole fournit des informations utiles à l'exécution de l'opé-
ration en cours.

Références
Les pièces surlignées en gris et la référence numérique (Ex. 1 ) 
représentent l’accessoire à installer et les composants éventuels 
de montage fournis en kit.

Les pièces avec référence alphabétique (Ex. A ) représentent les 
composants d’origine présents sur le motocycle.

Toutes les indications à droite ou à gauche se rapportent au sens 
de marche du motocycle. 

Avertissements généraux

Attention
Les opérations décrites dans les pages suivantes doivent être 
effectuées par un technicien spécialisé ou par un centre service 
agréé Ducati.

Attention
Les opérations indiquées dans les pages suivantes, au cas où elles 
ne seraient pas effectuées selon les règles de l'art pourraient com-
promettre la sécurité du pilote.

Remarques
La documentation nécessaire pour effectuer la pose du Kit est le 
Manuel d’Atelier relatif au modèle de moto en votre possession.

Remarques
En cas de nécessité de remplacement d’un composant du kit, veuil-
lez consulter la table des pièces détachées en annexe. 

Kit d’échappement racing - 96481791CA

Symbols
To allow quick and easy consultation, this manual uses graphic 
symbols to highlight situations in which maximum care is required, 
as well as practical advice or information. Pay attention to the 
meaning of the symbols since they serve to avoid repeating tech-
nical concepts or safety warnings throughout the text. The sym-
bols should therefore be seen as real "reminders". Please refer to 
this page whenever in doubt as to their meaning.

Warning
Failure to comply with these instructions may put you at risk, and 
could lead to severe injury or even death.

Important
Failure to follow the instructions in text marked with this symbol 
can lead to serious damage to the motorcycle and its components.

Notes
This symbol indicates additional useful information for the current 
operation.

References
The parts highlighted in grey and with a reference number (e.g. 1
) represent the accessory to be installed and any assembly compo-
nents supplied with the kit.

The parts with alphabetic reference (e.g. A ) represent the original 
components present on the motorcycle.

All left and right indications are referred to the motorcycle direc-
tion of travel (forward riding position). 

General notes

Warning
The operations listed in the following pages must be carried out by 
a specialised technician or by a Ducati authorised service centre.

Warning
Carefully perform the operations on the following pages since they 
might negatively affect rider safety.

Notes
The Workshop Manual specific for your bike model is the docu-
mentation required to assemble the kit.

Notes
If a kit component needs to be replaced refer to the attached spare 
parts table. 

Warning
Operating, servicing and maintaining a passenger vehicle or off-
highway motor vehicle can expose you to chemicals including en-
gine exhaust, carbon monoxide, phthalates, and lead, which are 
known to the State of California to cause cancer and birth defects 
or other reproductive harm. To minimize exposure, avoid breath-
ing exhaust, do not idle the engine except as necessary, service 
your vehicle in a well-ventilated area and wear gloves or wash your 
hands frequently when servicing your vehicle. For more informa-
tion go to www.P65Warnings.ca.gov/passenger-vehicle.

Racing exhaust kit - 96481791CA

Simbologia
Per una lettura rapida e razionale sono stati impiegati simboli che 
evidenziano situazioni di massima attenzione, consigli pratici o 
semplici informazioni. Prestare molta attenzione al significato dei 
simboli, in quanto la loro funzione è quella di non dovere ripete-
re concetti tecnici o avvertenze di sicurezza. Sono da considerare, 
quindi, dei veri e propri “promemoria”. Consultare questa pagina 
ogni volta che sorgeranno dubbi sul loro significato.

Attenzione
La non osservanza delle istruzioni riportate può creare una situa-
zione di pericolo e causare  gravi lesioni personali e anche la morte.

Importante
Indica la possibilità di arrecare danno al veicolo e/o ai suoi compo-
nenti se le istruzioni  riportate non vengono eseguite.

Note
Fornisce utili informazioni sull’operazione in corso.

Riferimenti
I particolari evidenziati in grigio e riferimento numerico (Es. 1 ) 
rappresentano l’accessorio da installare e gli eventuali componenti 
di montaggio forniti a kit.

I particolari con riferimento alfabetico (Es. A ) rappresentano i 
componenti originali presenti sul motoveicolo.

Tutte le indicazioni destro o sinistro si riferiscono al senso di marcia 
del motociclo. 

Avvertenze generali

Attenzione
Le operazioni riportate nelle pagine seguenti devono essere ese-
guite da un tecnico specializzato o da un’officina autorizzata Du-
cati.

Attenzione
Le operazioni riportate nelle pagine seguenti se non eseguite a re-
gola d’arte possono pregiudicare la sicurezza del pilota.

Note
Documentazione necessaria per eseguire il montaggio del Kit è il 
Manuale Officina, relativo al modello di moto in vostro possesso.

Note
Nel caso fosse necessaria la sostituzione di un componente del kit 
consultare la tavola ricambi allegata. 

Kit Scarico racing - 96481791CA

1

ISTR - 1077 / 01



ISTR 1077 / 01

2

11
13

17

15

15

18
15

15

16

16
23

17

13

12

12

12

15

1

20

2
14

11

7

24

8

9

6

10

10

3

5

16

17

4

18

19

22
25

19

19

19

21

A

B

A

B

C

C

D

D



Importante
Os componentes do conjunto podem estar sujeitos à atualizações; 
consulte o DCS (Dealer Communication System) para obter infor-
mações sempre atualizadas.

Atenção
O presente conjunto de escape é para uso exclusivo em pista 
(exemplo: competições desportivas em circuitos). Após a 
montagem do conjunto, a moto não pode circular em estradas 
públicas. O proprietário compromete-se a respeitar a legislação e 
os regulamentos em vigor sobre a utilização em pista e nas motos 
de competição.

Pos. Denominação Name

1 Silenciador Silencer

2 Proteção anticalor Heat guard

3 Secundário da bancada de cilindros dianteira Front bank secondary pipe

4 Secundário da bancada de cilindros traseira Rear bank secondary pipe

5 Ressonador Resonator

6 Coletor dianteiro do silenciador Silencer front manifold

7 Coletor traseiro do silenciador Silencer rear manifold

8 Proteção anticalor frontal Front heat guard

9 Protetor de pedal racing Racing heel guard

10 Presilha Clip

11 Espaçador com colar Spacer with collar

12 Parafuso de cabeça abaulada com sextavado interno M5x12 TBEI screw M5x12

13 Espaçador Spacer

14 Parafuso de cabeça abaulada flangeada com sextavado interno 
M5x18

TBEIF screw M5x18

15 Mola Spring

16 Arruela Washer

17 Parafuso de cabeça abaulada flangeada com sextavado interno 
M6x30

TBEIF screw M6x30

18 Braçadeira Clamp

19 Borracha Rubber element

20 Borracha Rubber element

21 Parafuso de cabeça abaulada flangeada com sextavado interno 
M6x18

TBEIF screw M6x18

22 Parafuso de cabeça cilíndrica flangeada com sextavado interno 
M6x40

TCEIF screw M6x40

23 Porca autoblocante Self-locking nut

24 Suporte do cavalete central Central stand support

重要
キットの構成部品は更新されることがあります。DCS (Dealer 
Communication System) から常に最新の情報をチェックしてく

ださい。

警告
本エキゾーストキットはサーキット専用品です (例：サーキット

での競技レース)。キットの取り付け後は公道を走行することはで

きません。所有者はサーキット使用や競技車両に関する現行規則

や法規を必ず遵守してください。

Importante
Es posible que los componentes del kit se actualicen; consultar el 
DCS (Dealer Communication System) para obtener información 
siempre actualizada.

Atención
El presente kit de escape debe ser utilizado exclusivamente en 
pistas (por ejemplo: competencias deportivas en circuitos). Tras 
el montaje del kit, la motocicleta no puede circular en carreteras 
públicas. El propietario se empeña a cumplir con las leyes y 
reglamentos vigentes sobre el uso en pista y sobre las motocicletas 
de competición.

Pos. Denominación 名称

1 Silenciador サイレンサー

2 Protector calor ヒートガード

3 Secundario bancada delantera フロントバンクセカンダリーパイプ

4 Secundario bancada trasera リアバンクセカンダリーパイプ

5 Resonador 共振器

6 Colector delantero silenciador サイレンサーフロントマニホールド

7 Colector trasero silenciador サイレンサーリアマニホールド

8 Protector calor frontal フロントヒートガード

9 Protector talón racing レーシングヒールガード

10 Clip クリップ

11 Separador con collar カラー付きスペーサー

12 Tornillo TBEI M5x12 スクリュー TBEI M5x12

13 Separador スペーサー

14 Tornillo TBEIF M5x18 スクリュー TBEIF M5x18

15 Muelle スプリング

16 Arandela ワッシャー

17 Tornillo TBEIF M6x30 スクリュー TBEIF M6x30

18 Abrazadera クランプ

19 Aro de goma ラバー

20 Aro de goma ラバー

21 Tornillo TBEIF M6x18 スクリュー TBEIF M6x18

22 Tornillo TCEIF M6x40 スクリュー TCEIF M6x40

23 Tuerca autoblocante セルフロックナット

24 Soporte caballete central センタースタンドマウント

Wichtig
Die Bestandteile des Kits können Aktualisierungen unterliegen. 
Lesen Sie stets die Angaben im DCS (Dealer Communication Sys-
tem), um stets die aktuellsten Informationen zur Verfügung ste-
hen zu haben.

Achtung
Dieses Auspuff-Kit ist ausschließlich für den Rennstreckeneinsatz 
vorgesehen (Beispiel: sportliche Wettkämpfe auf Rennstrecken). 
Nach der Montage des Kits resultiert das Motorrad als nicht mehr 
für den Einsatz auf öffentlichen Straßen zugelassen. Der Inhaber 
verpflichtet sich, die geltenden Gesetze und Reglements für den 
Einsatz auf der Rennstrecke und bezüglich von Rennmotorrädern 
einzuhalten.

Important
Les composants du kit peuvent être soumis à des mises à jour ; 
veuillez consulter le DCS (Dealer Communication System) pour des 
informations toujours actualisées.

Attention
Ce kit d'échappement est conçu exclusivement pour l'utilisation sur 
piste (exemple : compétitions sportives sur circuits). Après la pose 
du kit, le motocycle ne peut pas rouler sur des routes ouvertes au 
public. Le propriétaire s'engage à respecter les lois et les normes 
en vigueur concernant l'utilisation sur piste et les motocycles de 
compétition.

Pos. Dénomination Bezeichnung

1 Silencieux Schalldämpfer

2 Pare-chaleur Hitzeschutz

3 Secondaire rangée avant Sekundärrohr vordere Zylinderbank

4 Secondaire rangée arrière Sekundärrohr hintere Zylinderbank

5 Résonateur Resonator

6 Collecteur avant silencieux Vorderer Schalldämpferkrümmer

7 Collecteur arrière silencieux Hinterer Schalldämpferkrümmer

8 Pare-chaleur avant Frontaler Hitzeschutz

9 Pare-talon racing Racing-Fersenschutz

10 Clip Clip

11 Entretoise à collerette Distanzstück mit Bund

12 Vis TBHC M5x12 Linsenkopfschraube mit Innensechskant M5x12

13 Entretoise Distanzstück

14 Vis TBHCF M5x18 Linsenkopfschraube mit Innensechskant und Flansch M5x18

15 Ressort Feder

16 Rondelle Unterlegscheibe

17 Vis TBHCF M6x30 Linsenkopfschraube mit Innensechskant und Flansch M6x30

18 Collier serre-flex Schelle

19 Plot caoutchouc Gummielement

20 Plot caoutchouc Gummielement

21 Vis TBHCF M6x18 Linsenkopfschraube mit Innensechskant und Flansch M6x18

22 Vis TCHC M6x40 Zylinderschraube mit Innensechskant und Flansch M6x40

23 Écrou autobloquant Selbstsichernde Mutter

24 Support béquille centrale Hauptständerhalter

Important
Kit components may be subject to upgrades; refer to the DCS 
(Dealer Communication System) for updated information.

Warning
This exhaust kit is for exclusive racing use (e.g., competitive trials 
on race tracks). After installing the kit, the motorcycle cannot be 
ridden on public roads. The owner agrees to abide by the laws and 
regulations in force concerning racing use and racing motorcycles.

Importante
I componenti del kit possono essere soggetti ad aggiornamenti; 
consultare il DCS (Dealer Communication System) per avere infor-
mazioni sempre aggiornate.

Attenzione
Il presente kit di scarico è per utilizzo esclusivo su pista (esempio: 
gare sportive su circuiti). Dopo il montaggio del kit, il motoveicolo 
non può circolare su strade pubbliche. Il proprietario si impegna ad 
attenersi alle leggi e regolamenti vigenti sull’utilizzo in pista e sui 
motoveicoli da competizione.

Pos. Denominazione Name

1 Silenziatore Silencer

2 Paracalore Heat guard

3 Secondario bancata anteriore Front bank secondary pipe

4 Secondario bancata posteriore Rear bank secondary pipe

5 Risonatore Resonator

6 Collettore anteriore silenziatore Silencer front manifold

7 Collettore posteriore silenziatore Silencer rear manifold

8 Paracalore frontale Front heat guard

9 Paratacco racing Racing heel guard

10 Clip Clip

11 Distanziale con collare Spacer with collar

12 Vite TBEI M5x12 TBEI screw M5x12

13 Distanziale Spacer

14 Vite TBEIF M5x18 TBEIF screw M5x18

15 Molla Spring

16 Rosetta Washer

17 Vite TBEIF M6x30 TBEIF screw M6x30

18 Fascetta Clamp

19 Gommino Rubber element

20 Gommino Rubber element

21 Vite TBEIF M6x18 TBEIF screw M6x18

22 Vite TCEIF M6x40 TCEIF screw M6x40

23 Dado autobloccante Self-locking nut

24 Supporto cavalletto centrale Central stand support

ISTR 1077 / 01

3



Desmontagem dos componentes originais

Atenção
O motor e as partes do sistema de escape ficam muito quentes 
com o uso da moto, permanecendo quentes por muito tempo 
mesmo depois de o motor ter sido desligado. Para manusear estas 
partes, use luvas isolantes ou espere que estejam bem frias.

Atenção
O sistema de escape pode estar quente, mesmo depois de o motor 
ter sido desligado; tome muito cuidado para que nenhuma parte 
do corpo entre em contacto com o sistema de escape e para não 
estacionar o veículo perto de materiais inflamáveis (como madeira, 
folhas, etc.).

Desmontagem do protetor do cárter

Atuando pelo lado direito da moto, desatarraxe o parafuso (A1) e 
os parafuso (A3). Pelo lado oposto, desatarraxe o parafuso (A2) e o 
parafuso (A4). Remova o protetor do cárter (A) completo.

オリジナル構成部品の取り外し

警告
エンジンおよびエキゾーストシステムのパーツは、車両の使用に

伴い非常に熱くなり、エンジン作動後長い間熱いままとなりま

す。これらの部品を取り扱う場合は、断熱手袋を使用するか、エ

ンジンが十分に冷えるのを待ってください。

警告
エキゾーストシステムはエンジン停止後も熱いことがあります。

エキゾーストシステムに接触しないよう十分に注意し、車両を木

材、 木の葉などの可燃物のそばに駐車しないようにしてくださ

い。

オイルパンガードの取り外し

車両の右側から、スクリュー (A1) とスクリュー (A3) を緩めて

外します。反対側から、スクリュー (A2) とスクリュー (A4) を
緩めて外します。オイルパンガード (A) 一式を取り外します。

Desmontaje componentes originales

Atención
El motor y las partes del sistema de escape se calientan mucho 
cuando se conduce la motocicleta, y permanecen calientes durante 
un largo periodo después de que se apaga el motor. Para manipular 
estas partes es preciso usar guantes resistentes al calor o bien 
esperar hasta que se enfríen.

Atención
El sistema de escape puede permanecer caliente incluso luego de 
apagar el motor; no tocarlo con ninguna parte del cuerpo ni aparcar 
la motocicleta cerca de materiales inflamables (incluidas madera, 
hojas, etc.).

Desmontaje protector cárter

En el lado derecho de la motocicleta, desatornillar el tornillo (A1) y 
el tornillo (A3). Del lado opuesto, desatornillar el tornillo (A2) y el 
tornillo (A4). Quitar el protector cárter (A) completo.

Abnahme der Original-Bestandteile

Achtung
Der Motor und die Teile der Auspuffanlage werden beim Einsatz 
des Motorrads sehr heiß und bleiben auch nach dem Betrieb 
des Motors lange Zeit noch heiß. Zur Handhabung dieser Teile 
hitzebeständige Handschuhe verwenden oder warten, bis sie 
abgekühlt sind.

Achtung
Die Auspuffanlage kann auch nach dem Ausschalten des Motors 
noch heiß sein; daher ist darauf zu achten, dass man mit keinem 
Körperteil mit der Auspuffanlage in Berührung kommt und dass 
das Fahrzeug nicht in der Nähe von entflammbarem Material 
(einschließlich Holz, Blätter usw.) abgestellt wird.

Abnahme des Ölwannenschutzes

An der rechten Seite des Motorrads die Schraube (A1) und die 
Schraube (A3) lösen. An der gegenüberliegenden Seite die 
Schraube (A2) und die Schraube (A4) lösen. Den kompletten 
Ölwannenschutz (A) entfernen.

Dépose des composants d'origine

Attention
Le moteur et les parties du système d’échappement atteignent 
des températures très élevées pendant l’utilisation de la moto et 
ils restent chauds longtemps après le fonctionnement du moteur. 
Pour manipuler ces parties utiliser des gants de protection contre 
la chaleur ou bien attendre leur refroidissement complet.

Attention
Le système d'échappement peut être chaud, même après avoir 
arrêté le moteur : prendre garde qu'aucune partie du corps ne 
touche le système d'échappement et veiller à ne pas garer le 
motocycle à proximité de matières inflammables (y compris le bois, 
les feuilles, etc.).

Dépose sous-carter d'huile

En intervenant du côté droit du motocycle, desserrer la vis (A1) 
et la vis (A3). Du côté opposé, desserrer la vis (A2) et la vis (A4). 
Déposer le sous-carter d’huile (A) complet.

Removing the original components

Warning
Engine and exhaust system parts become hot when using the 
motorcycle, and remain hot for a long time after the engine has 
run. To handle these parts, use heat-resistant gloves or wait for 
them to cool down.

Warning
The exhaust system might be hot, even after engine is switched 
off; pay particular attention not to touch exhaust system with any 
body part and do not park the vehicle next to inflammable material 
(wood, leaves etc.).

Disassembling the sump guard

Working on motorcycle RH side, loosen screw (A1) and screw (A3). 
On the opposite side, loosen screw (A2) and screw (A4). Remove 
the entire sump guard (A).

Smontaggio componenti originali

Attenzione
Il motore e le parti del sistema di scarico diventano molto calde 
con l'uso della motocicletta, e rimangono calde ancora per lungo 
tempo dopo aver fatto funzionare il motore. Per manipolare 
queste parti usare dei guanti anticalore, o attendere che si siano 
ben raffreddate.

Attenzione
L'impianto di scarico può essere caldo, anche dopo lo spegnimento 
del motore; prestare molta attenzione a non toccare con nessuna 
parte del corpo l'impianto di scarico e a non parcheggiare il veicolo 
in prossimità di materiali infiammabili (compreso legno, foglie, 
ecc.).

Smontaggio paracoppa

Operando dal lato destro del motoveicolo, svitare la vite (A1) 
e la vite (A3). Dal lato opposto, svitare la vite (A2) e la vite (A4). 
Rimuovere il paracoppa (A) completo.

4

ISTR 1077 / 01

4

A2

A4

A1

A3

A



Desmontagem do silenciador original e do protetor 
de pedal direito

Atuando no lado direita da moto, remova o parafuso (B1) mantendo 
pelo lado oposto a porca (B2) de fixação do silenciador original (B) 
do suporte de patim direito do passageiro (E). Conserve o parafuso 
(B1), a porca (B2) e o espaçador (B3)  Remova o parafuso (C1) e o 
parafuso (C2). Remova o protetor de pedal direito (C). Desatarraxe 
e remova o parafuso (G13). Remova a braçadeira (C5) com os 
espaçadores (C3), (G2) e as 2 borrachas (C4).

Notas
É preciso conservar a braçadeira (C5), o espaçador (C3) e os 2 
espaçadores (G2).

オリジナルのサイレンサーと右ヒールガードの取り外し

車両の右側で作業します。反対側から、オリジナルのサイレンサ

ー (B) を右パッセンジャーフットペグホルダープレート (E) に
固定するナット (B2) を動かないように保持し、スクリュー (B1) 
を取り外します。スクリュー (B1)、ナット (B2)、スペーサー 

(B3) を保管しておきます。スクリュー (C1) とスクリュー (C2) 
を取り外します。右ヒールガード (C) を取り外します。スクリュ

ー (G13) を緩めて外します。スペーサー (C3) と (G2)、2 個の

ラバー (C4) と一緒にブラケット (C5) を取り外します。

参考
ブラケット (C5)、スペーサー (C3)、2 個のスペーサー (G2) は
保管しておいてください。

Desmontaje silenciador original y protector talón 
derecho

En el lado derecho de la motocicleta, quitar el tornillo (B1) 
manteniendo en el lado opuesto la tuerca (B2) de fijación 
silenciador original (B) a la placa porta estribo pasajero derecha (E). 
Conservar el tornillo (B1), la tuerca (B2) y el separador (B3)  Quitar el 
tornillo (C1) y el tornillo (C2). Quitar el protector talón derecho (C). 
Desatornillar y quitar el tornillo (G13). Quitar el sostén (C5) con los 
separadores (C3), (G2) y los 2 aros de goma (C4).

Notas
Es necesario conservar el sostén (C5), el separador (C3) y los 2 
separadores (G2).

Abnahme des Original-Schalldämpfers und des 
rechten Fersenschutzes

An der rechten Motorradseite arbeitend, die Schraube (B1) 
entfernen, während an der gegenüberliegenden Seite die Mutter 
(B2) der Befestigung des Original-Schalldämpfers (B) an der rechten 
Fußrastenhalterplatte (E) gekontert wird. Die Schraube (B1), die 
Mutter (B2) und das Distanzstück (B3) aufbewahren. Die Schraube 
(C1) und die Schraube (C2) entfernen. Den rechten Fersenschutz 
(C) abnehmen. Die Schraube (G13) lösen und entfernen. Den Bügel 
(C5) mit den Distanzstücken (C3), (G2) und die 2 Gummielemente 
(C4) entfernen.

Hinweise
Der Bügel (C5), das Distanzstück (C3) sowie die 2 Distanzstücke 
(G2) müssen aufbewahrt werden.

Dépose silencieux d’origine et pare-talons droit

En intervenant du côté droit du motocycle, déposer la vis (B1) 
en maintenant du côté opposé l’écrou (B2) fixant le silencieux 
d’origine (B) à la platine de support repose-pied passager droit (E). 
Conserver la vis (B1), l’écrou (B2) et l’entretoise (B3). Déposer la 
vis (C1) et la vis (C2). Déposer le pare-talons droit (C). Desserrer et 
retirer la vis (G13). Déposer la bride (C5), y compris les entretoises 
(C3), (G2) et les 2 plots caoutchouc (C4).

Remarques
Il faut conserver la bride (C5), l’entretoise (C3) et les 2 entretoises 
(G2).

Removing the original silencer and the RH heel 
guard

Working on the RH side of the motorbike, remove the screw (B1) 
while holding the nut (B2) securing the original silencer (B) to the 
RH passenger footpeg holder plate (E) on the opposite side. Keep 
the screw (B1), the nut (B2) and the spacer (B3). Remove the screw 
(C1) and the screw (C2). Remove the RH heel guard (C). Loosen 
and remove screw (G13). Remove the bracket (C5) with spacers (C3), 
(G2) and no.2 rubber elements (C4).

Notes
Keep bracket (C5), spacer (C3) and no.2 spacers (G2).

Smontaggio silenziatrore originale e paratacchi 
destro

Operando sul lato destro del motoveicolo, rimuovere la vite (B1) 
mantenendo dal lato opposto il dado (B2) di fissaggio silenziatore 
originale (B) alla piastra portapedana passeggero destra (E). 
Conservare la vite (B1), il dado (B2) e il distanziale (B3)  Rimuovere 
la vite (C1) e la vite (C2). Rimuovere il paratacchi destro (C). Svitare 
e rimuovere la vite (G13). Rimuovere la staffa (C5) completa di 
distanziali (C3), (G2) e i n.2 gommini (C4).

Note
Occorre conservare la staffa (C5) il distanziale (C3) e i n.2 distanziali 
(G2).

ISTR 1077 / 01

5

B1

C

C1

C2 G1
G2

C3 C4 C5

C4
G2

B3

B

B2

E



Alivie o parafuso (D1) de fixação do silenciador (B) ao silenciador 
intermediário (G). Remova o grupo silenciador original (B) com a 
braçadeira (D). 

Notas
Uma vez removido o silenciador (B), remova as 2 borrachas originais 
(B4) da braçadeira (F).

サイレンサー (B) をプリサイレンサー (G) に固定するスクリュ

ー (D1) を緩めます。オリジナルのサイレンサーユニット (B) を
クランプ (D) と一緒に取り外します。 

参考
サイレンサー (B) を取り外してから、2 個のオリジナルのラバー 

(B4) をブラケット (F) から取り外してください。

Aflojar el tornillo (D1) de fijación silenciador (B) al pre-silenciador 
(G). Quitar el grupo silenciador original (B) con la abrazadera (D). 

Notas
Una vez extraído el silenciador (B), extraer los 2 aros de goma 
originales (B4) del sostén (F).

Die Schraube (D1) der Befestigung des Schalldämpfers (B) am 
Vorschalldämpfer (G) lockern. Die Original-Schalldämpfereinheit 
(B) komplett mit Schelle (D) entfernen. 

Hinweise
Nach der Abnahme des Schalldämpfers (B) die 2 Original-
Gummielemente (B4) vom Bügel (F) entfernen.

Desserrer la vis (D1) fixant le silencieux (B) au pré-silencieux (G). 
Déposer l’ensemble silencieux d’origine (B) avec le collier serre-flex 
(D). 

Remarques
Après avoir déposé le silencieux (B), déposer les 2 plots caoutchouc 
d’origine (B4) de la bride (F).

Undo screw (D1) fastening the silencer (B) to the pre-silencer (G). 
Remove the original silencer assembly (B) with clamp (D). 

Notes
Once the silencer (B) is removed, take out the no.2 original rubber 
elements (B4) from the bracket (F).

Allentare la vite (D1) di fissaggio silenziatore (B) al presilenziatore 
(G). Rimuovere il gruppo silenziatore originale (B) completo di 
fascetta (D). 

Note
Una volta rimosso il silenziatore (B), rimuovere i n.2 gommini 
originali (B4) dalla staffa (F).

6

ISTR 1077 / 01

6

D1

B4

F

B4

DG B



Desmontagem do protetor de pedal esquerdo

Atuando no lado esquerdo da moto, desatarraxe os 2 parafusos 
(H1) e remova o protetor de pedal esquerdo (H). 

Desatarraxe e remova o parafuso (G1) com o espaçador (G2).

Notas
É preciso conservar o protetor de pedal original (H), os 2 parafusos 
(H1) e o espaçador (G2). 

左ヒールガードの取り外し

車両の左側で作業します。2 本のスクリュー (H1) を緩めて外

し、左ヒールガード (H) を取り外します。 

スクリュー (G1) をスペーサー (G2) と一緒に取り外します。

参考
オリジナルのヒールガード (H)、2 本のスクリュー (H1)、スペー

サー (G2) は保管しておいてください。 

Desmontaje protector talón izquierdo

En el lado izquierdo de la motocicleta, desatornillar los 2 tornillos 
(H1) y quitar el protector talón izquierdo (H). 

Desatornillar y quitar el tornillo (G1) con el separador (G2).

Notas
Es necesario conservar el protector talón original (H), los 2 tornillos 
(H1) y el separador (G2). 

Abnahme des linken Fersenschutzes

An der linken Seite des Motorrads arbeitend, die 2 Schrauben (H1) 
lösen, dann den linken Fersenschutz (H) entfernen. 

Die Schraube (G1) mit Distanzstück (G2) lösen und entfernen.

Hinweise
Der Original-Fersenschutz (H), die 2 Schrauben (H1) und das 
Distanzstück (G2) müssen aufbewahrt werden. 

Dépose du pare-talons gauche

En agissant du côté gauche du motocycle, desserrer les 2 vis (H1) 
et déposer le pare-talons gauche (F). 

Desserrer et retirer la vis (G1) avec l’entretoise (G2).

Remarques
Il faut conserver le pare-talons d’origine (H), les 2 vis (H1) et 
l’entretoise (G2). 

Removing LH heel guard

Working on motorcycle LH side, loosen no.2 screws (H1) and 
remove LH heel guard (H). 

Loosen and remove screw (G1) with spacer (G2).

Notes
Keep original heel guard (H), no.2 screws (H1) and spacer (G2). 

Smontaggio paratacchi sinistro

Operando sul lato sinistro del motoveicolo, svitare le n.2 viti (H1) e 
rimuovere il paratacchi sinistro (H). 

Svitare e rimuovere la vite (G1) completa di distanziale (G2).

Note
Occorre conservare il paratacchi originale (H), le n.2 viti (H1) e il 
distanziale (G2). 

ISTR 1077 / 01

7

H

G2

G1
H1



Desmontagem do cavalete central

Notas
Apenas para os modelos Multistrada V4 versões Travel, Travel & 
Radar e Full, é necessário remover o cavalete central.

Atuando no lado direito da moto, remova a mola (I1) utilizando um 
esticador de molas disponível no comércio. 

Em ambos os lados da moto, desatarraxe e remova os 2 parafusos 
(I2). Remova o cavalete central (I).

Notas
Limpe eventuais resíduos de trava-roscas das roscas dos 2 
parafusos (I2) e das relativas porcas.

Notas
Conserve todos os componentes que acabou de remover, para 
poder reinstalá-los no final da montagem do conjunto escape 
racing ou durante a fase de restabelecimento do escape original. 

センタースタンドの取り外し

参考
Multistrada V4 の Travel、Travel & Radar、Full バージョンにつ

いてのみ、センタースタンドを取り外す必要があります。

車両の右側から、市販のスプリングテンショナーを使用してスプ

リング (I1) を取り外します。 

車両の両側から、2 本のスクリュー (I2) を緩めて外します。セン

タースタンド (I) を取り外します。

参考
2 本のスクリュー (I2) とそのメスネジのネジ山にネジロック剤が

残っている場合は、きれいに除去してください。

参考
取り外した部品は、レーシングエキゾーストキットの取り付け完

了後、またはオリジナルのエキゾーストに戻す段階で再使用でき

るように、すべて保管しておいてください。 

Desmontaje caballete central

Notas
Solo para los modelos Multistrada V4 versiones Travel, Travel & 
Radar y Full, es necesario quitar el caballete central.

En el lado derecho de la motocicleta, quitar el muelle (I1) utilizando 
un tensor de muelles comercial. 

En ambos lados de la motocicleta, desatornillar y quitar los 2 
tornillos (I2). Quitar el caballete central (I).

Notas
Limpiar los 2 tornillos (I2) y las relativas tuercas quitando los 
posibles restos de compuesto para roscas.

Notas
Conservar todos los componentes recién extraídos, para poder 
volver a instalarlos al finalizar el montaje del kit escape racing o en 
fase de restablecimiento del escape original. 

Abnahme des Hauptständers

Hinweise
Die Abnahme des Hauptständers ist nur bei den Modellen 
Multistrada V4 in den Versionen Travel, Travel & Radar und Full 
erforderlich.

An der rechten Seite des Motorrads arbeitend, die Feder (I1) mit 
einem handelsüblichen Federzieher entfernen. 

An beiden Seiten des Motorrads arbeitend, die 2 Schrauben (I2) 
lösen und entfernen. Den Hauptständer (I) entfernen.

Hinweise
Eventuell auf den Gewinden der 2 Schauben (I2) und der 
entsprechenden Schraubenmuttern vorhandene Rückstände der 
Schraubensicherung entfernen.

Hinweise
Alle soeben entfernten Teile aufbewahren, um sie nach Abschluss 
der Montage des Kits Racing-Auspuff oder beim Rückrüsten des 
Original-Auspuffs wieder montieren zu können. 

Dépose de la béquille centrale

Remarques
Pour les modèles Multistrada V4 versions Travel, Travel & Radar et 
Full uniquement, il est nécessaire de déposer la béquille centrale.

En intervenant du côté droit du motocycle, déposer le ressort (I1) à 
l'aide d'un tire-ressort disponible dans le commerce. 

En agissant des deux côtés du motocycle, desserrer et déposer les 
2 vis (I2). Déposer la béquille centrale (I).

Remarques
Nettoyer les filetages des 2 vis (I2) et de leurs écrous de tout résidu 
de frein-filet.

Remarques
Conserver tous les composants qui viennent d’être déposés afin de 
pouvoir les réinstaller à la fin de la pose du kit échappement racing 
ou lors de la remise en place de l’échappement d’origine. 

Removing the central stand

Notes
The central stand must be removed only for Multistrada V4 models 
in the Travel, Travel & Radar and Full versions.

Working on motorcycle RH side, remove spring (I1) using a spring 
puller available on the market. 

Working on both sides of the motorcycle, loosen and remove the 
no.2 screws (I2). Remove the central stand (I).

Notes
Clean the threads of the 2 screws (I2) and the relevant nut threads 
from any residue of threadlocker.

Notes
Keep all removed components, so that they can be reinstalled 
after fitting the racing exhaust kit or when reinstalling the original 
exhaust. 

Smontaggio cavalletto centrale

Note
Solo per i modelli Multistrada V4 versioni Travel, Travel & Radar e 
Full, è necessario rimuovere il cavalletto centrale.

Operando sul lato destro del motoveicolo, rimuovere la molla (I1) 
utilizzando un tiramolle commerciale. 

Da entrambi i lati del motoveicolo, svitare e rimuovere le n.2 viti 
(I2). Rimuovere il cavalletto centrale (I).

Note
Pulire da eventuali residui di frenafiletti i filetti delle n.2 viti (I2) e 
delle relative madreviti.

Note
Conservare tutti i componenti appena rimossi, per poterli 
reinstallare al temine del montaggio del kit scarico racing o in fase 
di ripristno dello scarico originale. 

8

ISTR 1077 / 01

8

I1

I2

I2

I



Desmontagem do grupo suporte de patim

Atuando no lado direito da moto, remova o a tampa (M1) e a 
proteção anticalor (M2) do suporte (M). Desatarraxe o parafuso 
especial (M3) e os 2 parafusos (M4). Desloque o grupo suporte 
de patim (L) do seu alojamento original e sustente-o de maneira 
adequada para evitar danos nos tubos e nas cablagens.

フットペグホルダープレートユニットの取り外し

車両の右側で作業し、プレート (M) からキャップ (M1) とヒー

トガード (M2) を取り外します。専用スクリュー (M3)、2 本の

スクリュー (M4) を緩めて外します。フットペグホルダープレー

トユニット (L) を元の取り付け位置から外し、ホースや配線類を

破損しないように適切な方法で支えます。

Desmontaje grupo placa porta estribo

En el lado derecho de la motocicleta, quitar el tapón (M1) y el 
protector de calor (M2) de la placa (A). Desatornillar el tornillo 
especial (M3) y los 2 tornillos (M4). Desplazar el grupo placa porta 
estribo (L) de su alojamiento original y sostenerlo de manera 
adecuada para evitar daños a tubos y cableados.

Abnahme der Einheit der Fußrastenhalterplatte

An der rechten Seite des Motorrads arbeitend, die Verschlusskappe 
(M1) und den Hitzeschutz (M2) von der Platte (M) entfernen. 
Die Spezialschraube (M3) und die 2 Schrauben (M4) lösen. Die 
Einheit der Fußrastenhalterplatte (L) aus ihrem Original-Sitz 
lösen und angemessen abstützen, um Schäden an den Rohre und 
Verkabelung zu vermeiden.

Dépose de l’ensemble platine de support repose-pied

En agissant du côté droit du motocycle, déposer le bouchon (M1) et 
le pare-chaleur (M2) de la platine (M). Desserrer la vis spéciale (M3) 
et les 2 vis (M4). Déloger l’ensemble platine de support repose-
pied (L) de son logement d’origine en le soutenant de manière 
adéquate afin d’éviter d’endommager les tuyaux et les câblages.

Removing the footpeg holder plate unit

Working on motorcycle RH side, remove plug (M1) and heat guard 
(M2) from plate (M). Loosen the special screw (M3) and no.2 screws 
(M4). Remove the footpeg holder plate unit (L) from its original 
position and support it adequately to prevent damage to hoses 
and wirings.

Smontaggio gruppo piastra portapedana

Operando sul lato destro del motoveicolo, rimuovere il tappo (M1) 
e il paracalore (M2) dalla piastra (M). Svitare ia vite speciale (M3) 
e le n.2 viti (M4). Dislocare il gruppo piastra portapedana (L) dalla 
sua sede originale e sostenerlo in maniera adeguata per evitare 
danni a tubi e cablaggi.

ISTR 1077 / 01

9

M4

L M2 M1

M3

M



ISTR 1077 / 01

10

N1

N1

P1O1O1O1RG

N



Desmontagem do silenciador intermediário

Desatarraxe e remova as 6 porcas (N1) que fixam os primários da 
bancada de cilindros dianteira (N). Alivie o parafuso (P1) e desloque 
os primários da bancada de cilindros dianteira retirando-os pelo 
silenciador intermediário (G) e sustentando-os para evitar forçar as 
cablagens das relativas sondas lambda. 

Alivie o parafuso (O1) e remova o silenciador intermediário (G) pelos 
primários da bancada de cilindros traseira (R).

プリサイレンサーの取り外し

フロントバンクのメインパイプ (N) を固定する 6 個のナット 

(N1) を緩めて外します。スクリュー (P1) を緩めます。フロント

バンクのメインパイプをプリサイレンサー (G) から抜き取り、ラ

ムダセンサーの配線を引っ張らないように適切に支えて、メイン

パイプを外します。 

スクリュー (O1) を緩め、プリサイレンサー (G) をリアバンクの

メインパイプ (R) から取り外します。

Desmontaje pre-silenciador

Desatornillar y quitar las 6 tuercas (N1) que fijan los primarios de 
la bancada delantera (N). Aflojar el tornillo (P1) y desplazar los 
primarios de la bancada delantera quitándolos del pre-silenciador 
(G) y sosteniéndolos para evitar forzar el cableado de las relativas 
sondas lambda. 

Aflojar el tornillo (O1) y quitar el pre-silenciador (G) de los primarios 
de la bancada delantera (R).

Abnahme des Vorschalldämpfers

Die 6 Muttern (N1), mit denen die Primärrohre der vorderen 
Zylinderbank (N) befestigt sind, lösen. Die Schraube (P1) lockern, 
dann die Primärrohre der vorderen Zylinderbank abnehmen, 
indem man sie vom Vorschalldämpfer (G) abzieht. Dabei 
angemessen abstützen, um Zugbelastungen an den Verkabelung 
der entsprechenden Lambdasonden zu vermeiden. 

Die Schraube (O1) lockern und den Vorschalldämpfer (G) von den 
Primärrohren der hinteren Zylinderbank (R) entfernen.

Dépose du pré-silencieux

Desserrer et déposer les 6 écrous (N1) fixant les primaires de la 
rangée avant (N). Desserrer la vis (P1) et déloger les primaires 
de la rangée avant en les sortant du pré-silencieux (G) et en les 
soutenant afin d’éviter de forcer les câblages des sondes lambda 
correspondantes. 

Desserrer la vis (O1) et déposer le pré-silencieux (G) des primaires 
de la rangée arrière (R).

Removing the pre-silencer

Unscrew and remove no.6 nuts (N1) that secure the primary pipes 
of the front bank (N). Loosen the screw (P1) and disengage the 
primary pipes of the front bank, removing them from the pre-
silencer (G) and supporting them to avoid stretching the wiring of 
the relevant lambda sensors. 

Loosen the screw (O1) and remove the pre-silencer (G) from the 
rear bank primary pipes (R).

Smontaggio presilenziatore

Svitare e rimuovere i n.6 dadi (N1) che fissano i primari della 
bancata anteriore (N). Allentare la vite (P1) e dislocare i primari della 
bancata anteriore sfilandoli dal presilenziatore (G) e sostenendoli 
per evitare di forzare i cablaggi delle relative sonde lambda. 

Allentare la vite (O1) e rimuovere il presilenziatore (G) dai primari 
della bancata posteriore (R).

ISTR 1077 / 01

11



Notas
Para compreender melhor as próximas etapas, não estão 
representados o grupo patim traseiro esquerdo e o grupo descanso 
lateral.

Uma vez removido o silenciador intermediário, atuando pela parte 
interna da moto, desatarraxe o parafuso (Q1) do suporte de patim 
esquerdo (Q) e remova a braçadeira (Q4) com as 2 borrachas (Q3), o 
espaçador (Q2) e o espaçador (G2).

Notas
É preciso conservar a braçadeira (Q4), o espaçador (Q2) e o 
espaçador (G2).

参考
作業手順を分かりやすくするため、図中では左リアフットペグユ

ニットとサイドスタンドユニットは省略されています。

プリサイレンサーを取り外してから、車両の内側から作業を行い

ます。左フットペグホルダープレート (Q) からスクリュー (Q1) 
を緩めて外し、ブラケット (Q4) を 2 個のラバー (Q3)、スペー

サー (Q2)、スペーサー (G2) と一緒に取り外します。

参考
ブラケット (Q4)、スペーサー (Q2)、スペーサー (G2) は保管し

ておいてください。

Notas
Para comprender mejor los pasos sucesivos, no se representan el 
grupo estribo trasero izquierdo ni el grupo caballete lateral.

Una vez extraído el pre-silenciador, en la parte interna de la 
motocicleta, desatornillar el tornillo (Q1) de la placa porta estribo 
izquierdo (Q) y quitar el sostén (Q4) con los 2 aros de goma (Q3), el 
separador (Q2) y el separador (G2).

Notas
Es necesario conservar el sostén (Q4), el separador (Q2) y el 
separador (G2).

Hinweise
Um die nächsten Schritte verständlicher darzustellen, sind 
hier weder die hintere linke Fußrasteneinheit noch die 
Hauptständereinheit zu sehen.

Nach dem Entfernen des Vorschalldämpfers an der Innenseite des 
Motorrads die Schraube (Q1) aus der linken Fußrastenhalterplatte 
(Q) lösen, dann den Bügel (Q4) gemeinsam mit den 2 
Gummielementen (Q3), das Distanzstück (Q2) und das Distanzstück 
(G2) entfernen.

Hinweise
Der Bügel (Q4), das Distanzstück (Q2) sowie das Distanzstück (G2) 
müssen aufbewahrt werden.

Remarques
Afin de mieux comprendre les étapes successives, l’ensemble 
repose-pieds arrière gauche et l’ensemble béquille latérale ne sont 
pas représentés.

Une fois le pré-silencieux déposé, en agissant dans la partie 
interne du motocycle, desserrer la vis (Q1) de la platine support 
repose-pied gauche (Q) et déposer la bride (Q4), y compris les 2 
plots caoutchouc (Q3), l’entretoise (Q2) et l’entretoise (G2).

Remarques
Conserver la bride (Q4), l’entretoise (Q2) et l’entretoise (G2).

Notes
To better understand the following steps, the figure does not show 
the LH rear footpeg unit and the side stand unit.

Once the pre-silencer has been removed, loosen the screw (Q1) 
from the LH footpeg holder plate (Q) and remove the bracket (Q4) 
complete with no.2 rubber elements (Q3), spacer (Q2) and spacer 
(G2), working on motorcycle inner side.

Notes
Keep bracket (Q4), spacer (Q2) and spacer (G2).

Note
Per comprendere meglio i passaggi successivi, non vengono 
rappresentati il gruppo pedana posteriore sinistra e il gruppo 
cavalletto laterale.

Una volta rimosso il presilenziatore, operando dalla parte interna 
del motoveicolo, svitare la vite (Q1) dalla piastra portapedana 
sinistra (Q) e rimuovere la staffa (Q4) completa dei n.2 gommini 
(Q3), il distanziale (Q2) e il distanziale (G2).

Note
Occorre conservare la staffa (Q4), il distanziale (Q2) e il distanziale 
(G2).

12

ISTR 1077 / 01

12

Q1

G2

Q3
Q

Q2

Q3Q4



Montagem dos componentes do conjunto

Montagem do conjunto para versões com cavalete 
central

Importante
Verifique, antes da montagem, se todos os componentes 
estão limpos e em perfeito estado.  Adote todas as precauções 
necessárias para evitar danificar qualquer parte na qual se está a 
operar.

Notas
As operações indicadas abaixo valem para todos os modelos 
Multistrada V4 versões Travel, Travel & Radar e Full, onde é 
necessário restabelecer o cavalete central original anteriormente 
removido.

Montagem preliminar do subchassi de batente do 
descanso lateral

Monte as 2 borrachas (19) na braçadeira original (Q4). Insira os 2 
espaçadores originais (G2) na borracha (19) inferior, orientando-os 
conforme mostrado na figura. Insira o espaçador original (Q2) na 
borracha (19) superior, orientando-o conforme mostrado na figura. 

Insira as 2 anilhas (16) na rosca do parafuso (17). Insira o parafuso 
(17) com as anilhas (16) pela parte interna do suporte do cavalete 
central (24), prendendo pela parte oposta o espaçador (Q2) 
montado anteriormente.

キット部品の取り付け

センタースタンド搭載バージョンのキット取り付け

重要
取り付けの前に、すべての部品に損傷などがなくきれいな状態で

あることを確認してください。  作業に関連する部分を損傷しな

いように、必要な予防措置を講じてください。

参考
以下に記載する作業手順は、Multistrada V4 の Travel、Travel 
& Radar、Full バージョンすべてに共通です。これらのモデルで

は、取り外したオリジナルのセンタースタンドを元に戻す必要が

あります。

センタースタンドストッパーフレームの仮取り付け

2 個のラバー (19) をオリジナルのブラケット (Q4) に取り付

けます。2 個のオリジナルのスペーサー (G2) を図のように向け

て、下側のラバー (19) に取り付けます。オリジナルのスペーサー 

(Q2) を図のように向けて、上側のラバー (19) に取り付けます。 

2 個のワッシャー (16) をスクリュー (17) のネジ山に取り付けま

す。ワッシャー (16) を取り付けたスクリュー (17) をセンタース

タンドマウント (24) の内側から取り付け、反対側を先ほど取り

付けたスペーサー (Q2) に通します。

Montaje componentes kit

Montaje kit para versiones con caballete central

Importante
Antes del montaje, comprobar que todos los componentes se 
encuentren limpios y en condiciones perfectas.  Adoptar todas las 
precauciones necesarias para evitar dañar cualquier parte en la que 
se opera.

Notas
Las operaciones descritas a continuación son válidas para todos 
los modelos Multistrada V4 versiones Travel, Travel & Radar y 
Full, donde es necesario restablecer el caballete central original 
extraído previamente.

Premontaje subchasis tope caballete central

Instalar los 2 aros de goma (19) en el sostén original (Q4). Introducir 
los 2 separadores originales (G2) en el aro de goma (19) inferior, 
orientándolos como ilustra la figura. Introducir el separador original 
(Q2) en el aro de goma (19) superior, orientándolo como ilustra la 
figura. 

Introducir las 2 arandelas (16) en la rosca del tornillo (17). Introducir 
el tornillo (17) con las arandelas (16) por la parte interna del soporte 
del caballete central (24), utilizando, en la parte opuesta, el 
separador (Q2) instalado previamente.

Montage der Kit-Bestandteile

Montage des Kits für Versionen mit Hauptständer

Wichtig
Vor der Montage prüfen, dass alle Komponenten sauber sind 
und sich im perfekten Zustand befinden.  Alle erforderlichen 
Vorsichtsmaßnahmen treffen, um eine Beschädigung des Bereichs, 
in dem man arbeitet, zu vermeiden.

Hinweise
Die nachstehend angegebenen Arbeitsschritte treffen auf alle 
Modelle Multistrada V4 in den Versionen Travel, Travel & Radar und 
Full zu, bei denen der zuvor abmontierte Original-Hauptständer 
wieder angebracht werden muss.

Vormontage des Anschlaggestänges des 
Hauptständers

Die 2 Gummielemente (19) am Original-Bügel (Q4) montieren. Die 
2 Original-Distanzstücke (G2) in das Gummielement (19) und sie 
wie abgebildet ausrichten. Das Original-Distanzstück (Q2) in das 
Gummielement (19) einfügen und dabei wie abgebildet ausrichten. 

Die 2 Unterlegscheiben (16) über das Gewinde der Schraube (17) 
fügen. Die Schraube (17) komplett mit Unterlegscheiben (16) von 
der Innenseite des Hauptständers (24) einfügen und dabei an der 
gegenüberliegenden Seite das zuvor montierte Distanzstück (Q2) 
anlegen.

Pose des composants kit

Pose kit pour versions avec béquille centrale

Important
Vérifier, après la pose, que tous les composants résultent bien 
propres et en parfait état.  Adopter toutes les précautions 
nécessaires pour éviter d'endommager toute pièce à proximité de 
la zone d'intervention.

Remarques
Les opérations ci-dessous sont valides pour tous les modèles 
Multistrada V4 versions Travel, Travel & Radar et Full, où il est 
nécessaire de remettre en place la béquille centrale d’origine 
préalablement déposée.

Pré-montage sous-cadre butée béquille centrale

Monter les 2 plots caoutchouc (19) dans la bride d’origine (Q4). 
Insérer les 2 entretoises d’origine (G2) dans le plot caoutchouc 
(19) inférieur, en les orientant comme la figure le montre. Insérer 
l’entretoise d’origine (Q2) dans le plot caoutchouc (19) supérieur, en 
l’orientant comme la figure le montre. 

Insérer les 2 rondelles (16) sur le filetage de la vis (17). Insérer la 
vis (17) avec les rondelles (16) du côté interne du support béquille 
centrale (24), en engageant du côté opposé l’entretoise (Q2) 
montée préalablement.

Assembling the kit components

Installing the kit for versions with central stand

Important
Before assembly, make sure that all parts are clean and in perfect 
conditions.  Take all the necessary measures to avoid damaging 
any part you are working on.

Notes
The operations listed below apply to all Multistrada V4 models 
in the Travel, Travel & Radar and Full versions. Reinstall the 
previously-removed original central stand if necessary.

Pre-fitting the central stand stop subframe

Fit no.2 rubber elements (19) in the original bracket (Q4). Fit no.2 
original spacers (G2) in the lower rubber element (19), positioning 
them as shown in the figure. Insert the original spacer (Q2) in the 
upper rubber element (19), aiming it as shown in the figure. 

Fit no.2 washers (16) on the thread of screw (17). Insert the screw 
(17) complete with washers (16) from the inside of the central stand 
support (24), engaging the previously-installed spacer (Q2) on the 
opposite side.

Montaggio componenti kit

Montaggio kit per versioni con cavalletto centrale

Importante
Verificare, prima del montaggio, che tutti i componenti risultino 
puliti e in perfetto stato.  Adottare tutte le precauzioni necessarie 
per evitare di danneggiare qualsiasi parte nella quale ci si trova ad 
operare.

Note
Le operazioni sottoriportate sono valide per tutti i modelli 
Multistrada V4 versioni Travel, Travel & Radar e Full, dove 
è necessario ripristinare il cavalletto centrale originale 
precedentemente rimosso.

Premontaggio telaietto battuta cavalletto centrale

Montare i n.2 gommini (19) nella staffa originale (Q4). Inserire i n.2 
distanziali originali (G2) nel gommino (19) inferiore, orientandoli 
come mostrato in figura. Inserire il distanziale originale (Q2) nel 
gommino (19) superiore, orientandolo come mostrato in figura. 

Insere le n.2 rondelle (16) sul filetto della vite (17). Inserire la vite (17) 
completa di rondelle (16) dalla parte interna del supporto cavalletto 
centrale (24), impegnando dalla parte opposta il distanziale (Q2) 
montato precedentemente.

ISTR 1077 / 01

13

24

17

G2

19

Q4

G2

19

Q2

16



Montagem do suporte do cavalete central

Insira o parafuso (22) no suporte de patim esquerdo (Q), entrepondo 
o protetor de pedal original (H), conforme mostrado na figura. 
Insira na rosca do parafuso (22) o espaçador (25) seguido pelo 
suporte do cavalete central (24). Insira na extremidade do parafuso 
(22) a anilha (16) e encoste a porca (23). Encoste o parafuso (17), 
anteriormente inserido no suporte do cavalete central (24), 
conforme mostrado na figura. Aperte o parafuso (17) ao binário 
indicado. Aperte o parafuso (22) ao binário indicado, segurando 
pelo lado oposto a porca (23). Encoste o parafuso original (H1) no 
protetor de pedal (H). Aperte o parafuso (H1) ao binário indicado.

センタースタンドマウントの取り付け

図のように、オリジナルのヒールガード (H) を間にはさみ、スク

リュー (22) を左フットペグホルダープレート (Q) に取り付けま

す。スクリュー (22) のネジ山に、スペーサー (25) とセンター

スタンドマウント (24) を挿入します。スクリュー (22) の先端

にワッシャー (16) を挿入し、ナット (23) を差し込みます。図の

ように、先ほどセンタースタンドマウント (24) に取り付けたス

クリュー (17) を差し込みます。スクリュー (17) を規定のトルク

で締め付けます。反対側からナット (23) を動かないように保持

し、スクリュー (22) を規定のトルクで締め付けます。オリジナ

ルスクリュー (H1) をヒールガード (H) に差し込みます。スクリ

ュー (H1) を規定のトルクで締め付けます。

Montaje soporte caballete central

Introducir el tornillo (22) en la placa porta estribo izquierda (Q), 
interponiendo el protector talón original (H), como ilustra la figura. 
Introducir en la rosca del tornillo (22) el separador (25) seguido del 
soporte caballete central (24). Inserir la arandela (16) en el extremo 
del tornillo (22) y, a continuación, introducir la tuerca (23). Introducir 
el tornillo (17), inserido previamente en el soporte caballete central 
(24), como ilustra la figura. Ajustar el tornillo (17) al par de apriete 
recomendado. Ajustar el tornillo (22) al par de apriete indicado 
bloqueando del lado opuesto la tuerca (23). Introducir el tornillo 
original (H1) en el protector talón (H). Ajustar el tornillo (H1) al par 
de apriete indicado.

Montage des Hauptständerhalters

Die Schraube (22) wie abgebildet mit zwischengefügtem 
Original-Fersenschutz (H) in die linke Fußrastenhalterplatte 
(Q) einfügen. Das Distanzstück (25) auf die Schraube (22), dann 
den Hauptständerhalter (24) fügen. Die Unterlegscheibe(16) 
auf das Ende der Schraube (22) legen und die Mutter (23) 
ansetzen. Die zuvor in den Hauptständerhalter (24) eingefügte 
Schraube (17) wie abgebildet ansetzen. Die Schraube (17) mit dem 
angegebenen Anzugsmoment anziehen. Die Schraube (22) mit 
dem angegebenen Anzugsmoment anziehen und dabei an der 
gegenüberliegenden Seite die Mutter (23) kontern. Die Original-
Schraube (H1) am Fersenschutz (H) ansetzen. Die Schraube (H1) 
mit dem angegebenen Anzugsmoment anziehen.

Pose support béquille centrale

Insérer la vis (22) dans la platine de support repose-pied gauche 
(Q), en entreposant le pare-talons d’origine (H) comme la figure 
le montre. Insérer sur le filetage de la vis (22) l’entretoise (25) 
suivie du support béquille centrale (24). Insérer sur l’extrémité de 
la vis (22) la rondelle (16) et présenter l’écrou (23). Présenter la vis 
(17), préalablement insérée dans le support béquille centrale (24), 
comme la figure le montre. Serrer la vis (17) au couple prescrit. 
Serrer la vis (22) au couple prescrit en maintenant l’écrou (23) du 
côté opposé. Présenter la vis d’origine (H1) sur le pare-talons (H). 
Serrer la vis (H1) au couple prescrit.

Fitting the central stand support

Insert the screw (22) into the LH footpeg holder plate (Q), inserting 
the original heel guard (H) in-between, as shown in the figure. 
Fit spacer (25) on screw thread (22) followed by the central stand 
support (24). Fit washer (16) on the end of screw (22) and start nut 
(23). Start screw (17), previously inserted into central stand support 
(24), as shown in the figure. Tighten screw (17) to the specified 
torque. Tighten screw (22) to the specified torque, while holding 
nut (23) on the opposite side. Start original screw (H1) on heel 
guard (H). Tighten screw (H1) to the specified torque.

Montaggio supporto cavalletto centrale

Inserire la vite (22) nella piastra portapedana sinistra (Q), 
intrerponendo il paratacchi originale (H), come mostrsto in figura. 
Inserire sul filetto della vite (22) il distanziale (25) seguito dal 
supporto cavalletto centrale (24). Insereire sull'estremità della vite 
(22) la rondella (16) ed impuntare il dado (23). Impuntare la vite (17), 
precedentemente inserita nel supporto cavalletto centrale (24), 
come mostrato in figura. Serrare la vite (17) alla coppia indicata. 
Serrare la vite (22) alla coppia indicata, mantenendo dalla parte 
opposta il dado (23). Impuntare la vite originale (H1) sul paratacchi 
(H). Serrare la vite (H1) alla coppia indicata.

14

ISTR 1077 / 01

14

25

H

H1

16

23

22

24

Q
17

10 Nm ± 10%

10 Nm ± 10%

10 Nm ± 10%



Montagem preliminar do conjunto escape racing

Monte previamente as 2 presilhas (10) no coletor dianteiro do 
silenciador (6). 

Monte previamente as 2 braçadeiras (18) no secundário da bancada 
de cilindros dianteira (3) e no secundário da bancada de cilindros 
traseira (4), orientando-as conforme mostrado na figura. Insira 
o secundário da bancada de cilindros dianteira (3) no ressonador 
(5). Insira o secundário da bancada de cilindros traseira (4) no 
ressonador (5). Com um esticador de molas disponível no comércio, 
monte as 2 molas (15).

レーシングエキゾーストキットの仮取り付け

2 個のクリップ (10) をサイレンサーフロントマニホールド (6) 
に仮取り付けします。 

フロントバンクセカンダリーパイプ (3) とリアバンクセカンダリ

ーパイプ (4) に、2 個のクランプ (18) を図のように向けて仮取

り付けします。フロントバンクセカンダリーパイプ (3) を共振器 

(5) に挿入します。リアバンクセカンダリーパイプ (4) を共振器 

(5) に挿入します。市販のスプリングテンショナーを使用して、2 
個のスプリング (15) を取り付けます。

Premontaje kit escape racing

Premontar los 2 clips (10) en el colector delantero silenciador (6). 

Premontar las 2 abrazaderas (18) en el secundario bancada 
delantera (3) y en el secundario bancada trasera (4) orientándolas 
como ilustra la figura. Introducir el secundario bancada delantera 
(3) en el resonador (5). Introducir el secundario bancada trasera (4) 
en el resonador (5). Montar los 2 muelles (15) con un tensor de 
muelles comercial.

Vormontage des Kits Racing-Auspuff

Die 2 Klammern (10) am vorderen Schalldämpferkrümmer (6) 
vormontieren. 

Die 2 Schellen (18) am Sekundärrohr der vorderen Zylinderbank (3) 
und am Sekundärrohr der hinteren Zylinderbank (4) vormontieren 
und dabei wie abgebildet ausrichten. Das Sekundärrohr der 
vorderen Zylinderbank (3) in den Resonator (5) einfügen. Das 
Sekundärrohr der hinteren Zylinderbank (4) in den Resonator (5) 
einfügen. Die 2 Federn (15) mit einem handelsüblichen Federzieher 
montieren.

Pré-montage kit d’échappement racing

Pré-monter les 2 clips (10) sur le collecteur avant du silencieux (6). 

Pré-monter les 2 colliers serre-flex (18) sur le secondaire rangée 
avant (3) et sur le secondaire rangée arrière (4) en les orientant 
comme la figure le montre. Insérer le secondaire rangée avant (3) 
dans le résonateur (5). Insérer le secondaire rangée arrière (4) dans 
le résonateur (5). Monter les 2 ressorts (15) à l’aide d’un tire-ressort 
disponible dans le commerce.

Pre-fitting the racing exhaust kit

Pre-fit no.2 clips (10) on silencer front manifold (6). 

Pre-fit no.2 clamps (18) on the front bank secondary pipe (3) and 
rear bank secondary pipe (4), aiming them as shown in the figure. 
Insert the front bank secondary pipe (3) into the resonator (5). 
Insert the rear bank secondary pipe (4) into the resonator (5). Use 
a spring puller available on the market to fit no.2 springs (15).

Premontaggio kit scarico racing

Premontare le n.2 clip (10) sul collettore anteriore silenziatore (6). 

Premontare le n.2 fascette (18) sul secondario bancata anteriore 
(3) e sul secondario bancata posteriore (4), orientandole come 
mostrato in figura. Insereire il secondario bancata anteiore (3) 
nel risonatore (5). Inserire il secondario bancata posteriore (4) nel 
risonatore (5). Tramite un tiramolle commerciale, montare le n.2 
molle (15).

ISTR 1077 / 01

15

15

18

15

6

10

3

5

4

18



ISTR 1077 / 01

16

N

5

X

N1

N1 10 Nm ± 10%

18

22 Nm ± 10%

18 R

22 Nm ± 10%

10 Nm ± 10%



Montagem do conjunto escape racing

Acople o grupo ressonador (5) anteriormente montado nos 
primários da bancada de cilindros dianteira (N). Aplique uma fina 
camada de massa de cobre na rosca dos pernos e das 6 porcas (N1). 
Encoste as 6 porcas (N1). 

Acople, na parte traseira, o grupo ressonador (5) com os primários 
da bancada de cilindros traseira (R). 

Aperte as 2 braçadeiras (18) ao binário indicado. Aperte as 6 porcas 
(N1) ao binário indicado.

レーシングエキゾーストキットの取り付け

先ほど組み立てた共振器ユニット (5) をフロントバンクのメイン

パイプ (N) に連結します。ピンと 6 個のオリジナルナット (N1) 
のネジ山に、銅グリースを薄く塗布します。6 個のナット (N1) 
を差し込みます。 

後部から、共振器ユニット (5) をリアバンクのメインパイプ (R) 
に連結します。 

2 本のクランプ (18) を規定のトルクで締め付けます。6 個のナッ

ト (N1) を規定のトルクで締め付けます。

Montaje kit escape racing

Acoplar el grupo resonador (5) previamente ensamblado con los 
primarios de la bancada delantera (N). Aplicar una capa fina de 
grasa de cobre en la rosca de los pernos y de las 6 tuercas (N1). 
Introducir las 6 tuercas (N1). 

Acoplar, en la parte trasera, el grupo resonador (5) con los primarios 
de la bancada trasera (R). 

Ajustar las 2 abrazaderas (18) al par de apriete indicado. Ajustar las 
6 tuercas (N1) al par de apriete indicado.

Montage des Kits Racing-Auspuff

Die zuvor zusammengestellte Einheit des Resonators (5) an die 
Primärrohre der vorderen Zylinderbank (N) passen. Eine dünne 
Schicht Kupferfett auf das Gewinde der Bolzen und der 6 Muttern 
(N1) auftragen. Die 6 Muttern (N1) ansetzen. 

Die Einheit des Resonators (5) am hinteren Teil an die Primärrohre 
der hinteren Zylinderbank (R) passen. 

Die 2 Schellen (18) mit dem angegebenen Anzugsmoment anziehen. 
Die 6 Muttern (N1) mit dem angegebenen Anzugsmoment 
anziehen.

Pose du kit d’échappement racing

Coupler l’ensemble résonateur (5) assemblé préalablement aux 
primaires de la rangée avant (N). Appliquer une fine couche de 
graisse au cuivre sur le filetage des pivots et des 6 écrous (N1). 
Présenter les 6 écrous (N1). 

Coupler, sur la partie arrière, l’ensemble résonateur (5) avec les 
primaires de la rangée arrière (R). 

Serrer les 2 colliers serre-flex (18) au couple prescrit. Serrer les 6 
écrous (N1) au couple prescrit.

Fitting the racing exhaust kit

Couple the previously-fitted resonator assembly (5) to the front 
bank primary pipes (N). Apply a thin layer of copper grease on the 
thread of the pins and no.6 nuts (N1). Start the no. 6 nuts (N1). 

On the rear side, couple the resonator unit (5) with the primary 
pipes of the rear bank (R). 

Tighten the no. 2 clamps (18) to the specified torque. Tighten the 
no.6 nuts (N1) to the specified torque.

Montaggio kit scarico racing

Accoppiare  il gruppo risonatore (5) precedentemente assemblato  
ai primari della bancata anteriore (N). Applicare un sottile strato di 
grasso ramato sul filetto dei perni e dei n.6 dadi (N1). Impuntare i 
n.6 dadi (N1). 

Accoppiare, sulla parte posteriore, il gruppo risonatore (5) con i 
primari della bancata posteriore (R). 

Serrare le n.2 fascette (18) alla coppia indicata. Serrare i n.6 dadi 
(N1) alla coppia indicata.

ISTR 1077 / 01

17



ISTR 1077 / 01

18

10 Nm ± 10%

17
G2

19

19
C3

9

M1

M2

C5

G2

L

10 Nm ± 10%

17

Q2

19

19

Q4
G2

G2

10 Nm ± 10%

1710 Nm ± 10%

M3

50 Nm ± 10%

25 Nm ± 10%

21

10 Nm ± 10%17

M4

5

A

A

Q

5
16



Atuando no lado direito da moto, reposicione o grupo suporte de 
patim direito (L) e encoste os 2 parafusos originais (M4). Encoste 
o parafuso especial original (M3). Apertar os 2 parafusos (M4) e o 
parafuso especial (M3) aos binários indicados. 

Volte a montar a proteção anticalor original (M2) e restabeleça a 
tampa original (M1).

Insira as 2 borrachas (19) na braçadeira original (C5). Insira no furo 
inferior da braçadeira (C5) os 2 espaçadores originais (G2) e no 
furo superior o espaçador original (C3), orientando-os conforme 
mostrado na figura.

Posicione a braçadeira (C5) no grupo ressonador (5) antepondo 
as 2 anilhas (16). Fixe a braçadeira (C5) ao grupo ressonador (5), 
encostando o parafuso (17). 

Posicione o protetor de pedal (9) no grupo suporte de patim (L) e 
encoste o parafuso (17) e o parafuso (21). Aperte os 2 parafusos (17) 
e o parafuso (21) ao binário indicado.

Atuando no lado esquerdo da moto, insira as 2 borrachas (19) na 
braçadeira original (Q4). Insira no furo inferior da braçadeira (Q4) os 
2 espaçadores originais (G2) e no furo superior o espaçador original 
(Q2), orientando-os conforme mostrado na figura.

Posicione a braçadeira (Q4) no grupo ressonador (5). Fixe a 
braçadeira (Q4) ao grupo ressonador (5), encostando o parafuso 
(17). 

Fixe a braçadeira (Q4) ao grupo suporte de patim (Q) encostando 
pelo lado interno o parafuso (17). Aperte os 2 parafusos (17) ao 
binário indicado.

車両の右側で作業します。右フットペグホルダープレートユニッ

ト (L) を配置し、2 本のオリジナルスクリュー (M4) を差し込

みます。オリジナルの専用スクリュー (M3) を差し込みます。2 
本のスクリュー (M4) と専用スクリュー (M3) を規定のトルク

で締め付けます。 

オリジナルのヒートガード (M2) を取り付け、オリジナルのキャ

ップ (M1) を元に戻します。

2 個のラバー (19) をオリジナルのブラケット (C5) に取り付けま

す。ブラケット (C5) の下側の穴に 2 個のオリジナルスペーサー 

(G2) を、上側の穴にオリジナルのスペーサー (C3) を、それぞれ

図のように向けて取り付けます。

2 個のワッシャー (16) を間にはさみ、ブラケット (C5) を共振器

ユニット (5) に配置します。スクリュー (17) を差し込み、ブラ

ケット (C5) を共振器ユニット (5) に固定します。 

ヒールガード (9) をフットペグホルダープレートユニット (L) に
配置し、スクリュー (17) とスクリュー (21) を差し込みます。2 
本のスクリュー (17) とスクリュー (21) を規定のトルクで締め付

けます。

車両の左側で作業を行い、2 個のラバー (19) をオリジナルのブ

ラケット (Q4) に取り付けます。ブラケット (Q4) の下側の穴に 

2 個のオリジナルスペーサー (G2) を、上側の穴にオリジナルの

スペーサー (Q2) を、それぞれ図のように向けて取り付けます。

ブラケット (Q4) を共振器ユニット (5) に配置します。スクリュ

ー (17) を差し込み、ブラケット (Q4) を共振器ユニット (5) に
固定します。 

内側からスクリュー (17) を差し込み、ブラケット (Q4) をフッ

トペグホルダープレートユニット (Q) に固定します。2 本のスク

リュー (17) を規定のトルクで締め付けます。

En el lado derecho de la motocicleta, posicionar nuevamente el 
grupo placa porta estribo derecha (L) e introducir los 2 tornillos 
original (M4). Introducir el tornillo especial original (M3). Ajustar 
los 2 tornillos (M4) y el tornillo especial (M3) a los pares de apriete 
recomendado. 

Montar nuevamente el protector calor (M2) y restablecer el tapón 
original (M1).

Introducir los 2 aros de goma (19) en el sostén original (C5). Introducir 
en el orificio del sostén (C5) los 2 separadores originales (G2) y en 
el orificio superior, el separador original (C3), orientándolos como 
ilustra la figura.

Colocar el sostén (C5) en el grupo resonador (5) anteponiendo 
las 2 arandelas (16). Fijar el sostén (C5) al grupo resonador (5) 
introduciendo 1 tornillo (17). 

Colocar los protectores talón (9) en el grupo placa porta estribo (L) 
e introducir el tornillo (17) y el tornillo (21). Ajustar los 2 tornillos (17) 
y el tornillo (21) al par de apriete indicado.

En el lado izquierdo de la motocicleta, introducir los 2 aros de goma 
(19) en el sostén original (Q4). Introducir en el orificio del sostén 
(Q4) los 2 separadores originales (G2) y en el orificio superior, el 
separador original (Q2), orientándolos como ilustra la figura.

Colocar el sostén (Q4) en el grupo resonador (5). Fijar el sostén (Q4) 
al grupo resonador (5) introduciendo 1 tornillo (17). 

Fijar el sostén (Q4) al grupo placa porta estribo (Q) introduciendo 
del lado interno el tornillo (17). Ajustar los 2 tornillos (17) al par de 
apriete indicado.

An der rechten Seite des Motorrads arbeitend, die rechte Einheit 
der Fußrastenhalterplatte (L) anordnen und die 2 Original-
Schrauben (M4) ansetzen. Die Original-Spezialschraube (M3) 
ansetzen. Die 2 Schrauben (M4) und die Spezialschraube (M3) auf 
die angegebenen Anzugsmomente bringen. 

Den Original-Hitzeschutz (M2) erneut montieren und den Original-
Verschluss (M1) wieder anbringen.

Die 2 Gummielemente (19) in den Original-Bügel (C5) einfügen. Die 
2 Original-Distanzstücke (G2) in die untere Bohrung des Bügels 
(C5) und das Original-Distanzstück (C3) in die obere Bohrung 
einfügen und wie abgebildet ausrichten.

Den Bügel (C5) nach Anfügen der 2 Unterlegscheiben (16) an 
der Einheit des Resonators (5) anordnen. Den Bügel (C5) durch 
Ansetzen 1 Schraube (17) an der Einheit des Resonators (5) fixieren. 

Den Fersenschutz (9) an der Einheit der Fußrastenhalterplatte (L) 
anordnen, dann die Schraube (17) und die Schraube (21) ansetzen. 
Die 2 Schrauben (17) und die Schraube (21) mit dem angegebenen 
Anzugsmoment anziehen.

An der linken Seite des Motorrads arbeitend, die 2 Gummielemente 
(19) am Original-Bügel (Q4) ansetzen. Die 2 Original-Distanzstücke 
(G2) in die untere Bohrung des Bügels (Q4) und das Original-
Distanzstück (Q2) in die obere Bohrung einfügen und wie 
abgebildet ausrichten.

Den Bügel (Q4) an der Einheit des Resonators (5) anordnen. Den 
Bügel (Q4) durch Ansetzen 1 Schraube (17) an der Einheit des 
Resonators (5) fixieren. 

Den Bügel (Q4) an der Einheit der Fußrastenhalterplatte (Q) 
fixieren, indem die Schraube (17) von der Innenseite her angesetzt 
wird. Die 2 Schrauben (17) mit dem angegebenen Anzugsmoment 
anziehen.

En agissant du côté droit du motocycle, repositionner l’ensemble 
platine de support repose-pied droit (L) et présenter les 2 vis 
d’origine (M4). Présenter la vis spéciale d'origine (M3). Serrer les 2 
vis (M4) et la vis spéciale (M3) aux couples prescrits. 

Reposer le pare-chaleur d’origine (M2) et remettre en place le 
bouchon d’origine (M1).

Insérer les 2 plots caoutchouc (19) dans la bride d’origine (C5). 
Insérer dans l’orifice inférieur de la bride (C5) les 2 entretoises 
d’origine (G2) et dans l’orifice supérieur l’entretoise d’origine (C3), 
en les orientant comme la figure le montre.

Positionner la bride (C5) sur l’ensemble résonateur (5) précédée 
des 2 rondelles (16). Fixer la bride (C5) à l’ensemble résonateur (5) 
en présentant la vis (17). 

Positionner le pare-talons (9) sur l’ensemble platine de support 
repose-pied (L) et présenter la vis (17) et la vis (21). Serrer les 2 vis 
(17) et la vis (21) au couple prescrit.

En agissant du côté gauche du motocycle, insérer les 2 plots 
caoutchouc (19) sur la bride d’origine (Q4). Insérer dans l’orifice 
inférieur de la bride (Q4) les 2 entretoises d’origine (G2) et dans 
l’orifice supérieur l’entretoise d’origine (Q2), en les orientant 
comme la figure le montre.

Positionner la bride (Q4) sur l’ensemble résonateur (5). Fixer la 
bride (Q4) à l’ensemble résonateur (5) en présentant la vis (17). 

Fixer la bride (Q4) à l’ensemble platine de support repose-pied (Q) 
en présentant la vis (17) du côté interne. Serrer les 2 vis (17) au 
couple prescrit.

Working on motorcycle RH side, place the RH footpeg holder 
plate unit (L) and start no.2 original screws (M4). Start the original 
special screw (M3). Tighten the 2 screws (M4) and the special screw 
(M3) to the specified torque values. 

Refit the original heat guard (M2) and reinstall the original plug 
(M1).

Fit no.2 rubber elements (19) in the original bracket (C5). Insert 
no.2 original spacers (G2) in the lower hole of the bracket (C5) and 
the original spacer (C3) in the upper hole, aiming them as shown 
in the figure.

Position the bracket (C5) on the resonator unit (5) by placing first 
the no.2 washers (16). Fix bracket (C5) to the resonator unit (5) by 
starting no.1 screw (17). 

Position heel guard (9) on footpeg holder plate unit (L) and start 
the screw (17) and screw (21). Tighten no. 2 screws (17) and screw 
(21) to the specified torque.

Working on motorcycle left-hand side, insert no.2 rubber elements 
(19) on original bracket (Q4). Insert no.2 original spacers (Q4) in the 
lower hole of the bracket (G2) and the original spacer (Q2) in the 
upper hole, aiming them as shown in the figure.

Position bracket (Q4) on resonator unit (5). Fix bracket (Q4) to the 
resonator unit (5) by starting no.1 screw (17). 

Secure the bracket (Q4) to the footpeg holder plate unit (Q) by 
starting the screw (17) on the inside. Tighten no.2 screws (17) to the 
specified torque.

Operando sul lato destro del motoveicolo, riposizionare il gruppo 
piastra portapedana destro (L) ed impuntare le n.2 viti originali 
(M4). Impuntare la vite speciale originale (M3). Serrare le n.2 viti 
(M4) e la vite speciale (M3) alle coppi indicate. 

Rimontare il paracalore originale (M2) e ripristinare il tappo 
originale (M1).

Inserire i n.2 gommini (19) nella staffa originale (C5). Inserire sul 
foro inferiore della staffa (C5) i n.2 distanziali originali (G2) e nel 
foro superiore il distanziale originale (C3), orientandoli come 
mostrato in figura.

Posizionare la staffa (C5) sul gruppo risonatore (5) anteponendo 
le n.2 rondelle (16). Fissare la staffa (C5) al gruppo risonatore (5) 
impuntando n.1 vite (17). 

Posizionare il paratacchi (9) sul gruppo piasstra portapedana (L) ed 
impuntare la vite (17) e la vite (21). Serrare le n.2 viti (17) e la vite (21) 
alla coppia indicata.

Operando sul lato sinistro del motoveicolo, inserire i n.2 gommini 
(19) sulla staffa originale (Q4). Inserire sul foro inferiore della staffa 
(Q4) i n.2 distanziali originali (G2) e nel foro superiore il distanziale 
originale (Q2), orientandoli come mostrato in figura.

Posizionare la staffa (Q4) sul gruppo risonatore (5). Fissare la staffa 
(Q4) al gruppo risonatore (5) impuntando n.1 vite (17). 

Fissare la staffa (Q4) al gruppo piastra portapedana (Q) impuntanto 
dal lato interno la vite (17). Serrare le n.2 viti (17) alla coppia indicata.

ISTR 1077 / 01

19



Insira o coletor dianteiro do silenciador (6) e o coletor traseiro do 
silenciador (7) no grupo ressonador (5) que acabou de instalar. 

Encoste o coletor (6) e o coletor (7) e, fixe-os montando as 2 molas 
(15) com um esticador de molas disponível no comércio, conforme 
mostrado na figura (Y).

サイレンサーフロントマニホールド (6) とサイレンサーリアマニ

ホールド (7) を、取り付けたばかりの共振器ユニット (5) に挿

入します。 

マニホールド (6) とマニホールド (7) を奥まで差し込みます。市

販のスプリングテンショナーを使用して、図枠 (Y) に示すように 

2 個のスプリング (15) を取り付けて固定します。

Introducir el colector delantero silenciador (6) y el colector trasero 
silenciador (7) en el grupo resonador (5) recién instalado. 

Llevar a tope el colector (6) y el colector (7) y fijarlos montando los 
2 muelles (15) con un tensor de muelles comercial, como se ilustra 
en el recuadro (Y).

Den vorderen (6) und den hinteren Schalldämpferkrümmer (7) in 
die soeben installierte Einheit des Resonators (5) einfügen. 

Den Krümmer (6) und den Krümmer (7) auf Anschlag bringen 
und befestigen. Dazu die 2 Federn (15) wie abgebildet mit einem 
handelsüblichen Federzieher (Y) montieren.

Insérer le collecteur avant du silencieux (6) et le collecteur arrière 
du silencieux (7) dans l’ensemble résonateur (5) qui vient d’être 
installé. 

Porter en butée le collecteur (6) et le collecteur (7) et les fixer en 
montant les 2 ressorts (15) avec un tire-ressort disponible dans le 
commerce, comme l’encadré (Y) le montre.

Insert the silencer front manifold (6) and the silencer rear manifold 
(7) into the newly installed resonator unit (5). 

Bring the manifold (6) and manifold (7) fully home and secure 
them by fitting the no.2 springs (15) with a spring puller commonly 
available on the market, as shown in the box (Y).

Inserire il collettore anteriore silenziatore (6) e il collettore 
posteriore silenziatore (7) nel gruppo risonatore (5) appena 
installato. 

Portare a battuta il collettore (6) e il collettore (7) e, fissarli 
montando le  n.2 molle (15) con un tiramolle commerciale, come 
mostrato nel riquadro (Y).

20

ISTR 1077 / 01

20

15 15 Y

6

6



Montagem preliminar das proteções anticalor

Insira os 2 espaçadores com colar (11) na rosca dos 2 parafusos (14), 
orientando-os conforme mostrado na figura. Aplique uma fina ca-
mada de CUPRUM 320 na rosca dos e parafusos (14) e na rosca 
do parafuso (12). Insira os 2 parafusos (14) pelo lado externo da 
proteção anticalor (2) e insira pelo lado interno, na rosca dos 2 pa-
rafusos (14) os 2 espaçadores (13), conforme mostrado na figura. 
Insira o parafuso (12) pelo lado externo da proteção anticalor (2) e 
insira pelo lado interno, na rosca do parafuso (6) o espaçador (11), 
orientando-o conforme mostrado na figura. Posicione a proteção 
anticalor (2) no silenciador (1), por cima, inserindo a braçadeira (1A) 
no olhal (2A). Encoste os 2 parafusos (14) e o parafuso (12). Aperte 
os 2 parafusos (14) e o parafuso (12) ao binário indicado. 

ヒートガードの仮取り付け

2 個のカラー付きスペーサー (11) を図に示すように向けて、2 本
のスクリュー (14) のネジ山に取り付けます。2 本のスクリュー 

(14) のネジ山と、スクリュー (12) のネジ山に CUPRUM 320 を
薄く塗布します。図に示すように、ヒートガード (2) の外側から 

2 本のスクリュー (14) を取り付け、内側から 2 本のスクリュー 

(14) のネジ山に 2 個のスペーサー (13) を取り付けます。図に示

すように、ヒートガード (2) の外側からスクリュー (12) を取り

付け、内側からスクリュー (6) のネジ山にスペーサー (11) を取

り付けます。ブラケット (1A) を開口部 (2A) に挿入し、ヒート

ガード (2) をサイレンサー (1) に取り付けます。2 本のスクリ

ュー (14) およびスクリュー (12) を差し込みます。2 本のスク

リュー (14) とスクリュー (12) を規定のトルクで締め付けます。 

Premontaje de los protectores de calor

Introducir los 2 separadores con collar (11) en la rosca de los 2 torni-
llos (14), orientándolos como ilustra la figura. Aplicar una capa fina 
de CUPRUM 320 en la rosca de los 2 tornillos (14) y en la rosca del 
tornillo (12). Introducir los 2 tornillos (14) del lado externo del pro-
tector de calor (2) e introducir del lado interno, en la rosca de los 2 
tornillos (14), los 2 separadores (13), como ilustra la figura. Introdu-
cir el tornillo (12) del lado externo del protector de calor (2) e intro-
ducir del lado interno, en la rosca del tornillo (6), el separador (11), 
orientándolo como ilustra la figura. Colocar el protector de calor (2) 
en el silenciador (1), desde arriba, introduciendo el sostén (1A) en el 
ojal (2A). Introducir los 2 tornillos (14) y el tornillo (12). Ajustar los 2 
tornillos (14) y el tornillo (12) al par de apriete indicado. 

Vormontage der Hitzeschutzteile

Die 2 Distanzstücke mit Bund (11) über das Gewinde der 2 Schrau-
ben (14) fügen und dabei wie abgebildet ausrichten. Eine dünne 
Schicht CUPRUM 320 auf das Gewinde der 2 Schrauben (14) und 
das Gewinde der Schraube (12) auftragen. Die 2 Schrauben (14) von 
der Außenseite des Hitzeschutzes (2) und von der Innenseite dann 
die 2 Distanzstücke (13) wie abgebildet auf die 2 Schrauben (14) 
fügen. Die Schraube (12) von der Außenseite des Hitzeschutzes 
(2) und von der Innenseite dann das Distanzstück (11) wie abge-
bildet auf die Schraube (6) fügen. Den Hitzeschutz (2) von oben 
am Schalldämpfer (1) anordnen und dabei den Bügel (1A) in das 
Langloch (2A) einfügen. Die 2 Schrauben (14) und die Schraube (12) 
ansetzen. Die 2 Schrauben (14) und die Schraube (12) mit dem an-
gegebenen Anzugsmoment anziehen. 

Pré-montage des pare-chaleurs

Insérer les 2 entretoises à collerette (11) sur le filetage des 2 vis 
(14), en les orientant comme la figure le montre. Appliquer une fine 
couche de CUPRUM 320 sur le filetage des 2 vis (14) et sur le file-
tage de la vis (12). Insérer les 2 vis (14) du côté externe du pare-cha-
leur (2) et insérer du côté interne, sur le filetage des 2 vis (14), les 
2 entretoises (13), comme la figure le montre. Insérer la vis (12) du 
côté externe du pare-chaleur (2) et insérer du côté interne, sur le 
filetage de la vis (6), l’entretoise (11), en l’orientant comme la figure 
le montre. Positionner le pare-chaleur (2) sur le silencieux (1), par le 
haut, en insérant la bride (1A) dans la fente (2A). Présenter les 2 vis 
(14) et la vis (12). Serrer les 2 vis (14) et la vis (12) au couple prescrit. 

Pre-fitting the heat guards

Insert no.2 spacers with collar (11) on the thread of no.2 screws (14), 
aiming them as shown in the figure. Apply a thin layer of CUPRUM 
320 on the thread of no.2 screws (14) and on the thread of screw 
(12). Insert no.2 screws (14) from the outside of the heat guard (2) 
and insert no.4 washers (4) on the thread of no.2 screws (14) and 
no.2 spacers (13) from the inside, as shown in the figure. Insert 
the screw (12) from the outside of the heat guard (2) and insert 
the spacer (11) on the thread of the screw (6) as shown in the fig-
ure. Position the heat guard (2) on the silencer (1) from above and 
insert the bracket (1A) in the slot (2A). Start no.2 screws (14) and 
screw (12). Tighten no. 2 screws (14) and screw (12) to the specified 
torque. 

Premontaggio dei paracalore

Inserire n.2 distanziali con collare (11) sul filetto delle n.2 viti (14),  
orientandoli come mostrato in figura. Applicare un sottile strato di 
CUPRUM 320 sul filetto delle n.2 viti (14) e sul filetto della vite (12). 
Inserire le n.2 viti (14) dal lato esterno del paracalore (2) ed inserire 
dal lato interno, sul filetto delle n.2 viti (14) i n. 2 distanziali (13), 
come mostrato in figura. Inserire la vite (12) dal lato esterno del 
paracalore (2) ed inserire dal lato interno, sul filetto della vite (6) il 
distanziale (11), orientandolo come mostrato in figura. Posizionare 
il paracalore (2) sul silenziatore (1), dall’alto, inserendo la staffa (1A) 
nell’asola (2A). Impuntare le n.2 viti (14) e la vite (12). Serrare le n.2 
viti (14) e la vite (12) alla coppia indicata. 

ISTR 1077 / 01

21

2

11 2A

12

1

14

13

11

1A

13

5 Nm ± 10%

5 Nm ± 10%



ISTR 1077 / 01

22

15

20

20

8

6
7

5 Nm ± 10%

1

F

B1

F

B3

B2

20 Nm ± 10%

12



Montagem do silenciador

Monte as 2 borrachas (20) na braçadeira (F), orientando-as 
conforme mostrado na figura. 

Coloque o silenciador (1) no coletor (6) e no coletor (7), tendo cuidado 
em posicionar a braçadeira (1A) na parte interna da braçadeira (F) e 
fixe-o montando as 2 molas (15) utilizando um esticador de molas 
disponível no comércio. Insira o espaçador original (B1) e insira o 
parafuso original (B3), atarraxando no lado oposto a porca original 
(B2). Aperte o parafuso (B1) ao binário indicado, mantendo, pelo 
lado oposto, a porca (B2).

Monte a proteção anticalor (8) no coletor (6), conforme mostrado 
na figura. Encoste os 2 parafusos (12) e aperte ao binário indicado. 

サイレンサーの取り付け

2 個のラバー (20) を図のように向けて、ブラケット (F) に取り

付けます。 

サイレンサー (1) をマニホールド (6) とマニホールド (7) に取

り付けます。このとき、ブラケット (1A) をブラケット (F) の内

側に配置し、市販のスプリングテンショナーを使用して 2 個のス

プリング (15) を取り付けて固定してください。オリジナルのスペ

ーサー (B1) を挿入し、オリジナルスクリュー (B3) を反対側の

オリジナルナット (B2) にねじ込みます。反対側からナット (B2) 
を動かないように保持し、スクリュー (B1) を規定のトルクで締

め付けます。

ヒートガード (8) をマニホールド (6) に図のように取り付けま

す。2 本のスクリュー (12) を差し込み、規定のトルクで締め付

けます。 

Montaje silenciador

Montar los 2 aros la goma (20) en el sostén (F), orientándolos como 
indica la figura. 

Insertar el silenciador (1) en el colector (6) y en el colector (7), 
prestando atención a colocar el sostén (1A) en la parte interna 
del sostén (F) y fijarlo montando los 2 muelles (15) utilizando un 
tensor de muelles comercial. Introducir el separador original (B1) 
e introducir el tornillo original (B3), atornillando la tuerca original 
(B2) en el lado opuesto. Ajustar el tornillo (B1) al par de apriete 
indicado manteniendo la tuerca (B2) por el lado opuesto.

Montar el protector calor (8) en el colector (6), como ilustra la figura. 
Introducir los 2 tornillos (12) y ajustar al par de apriete indicado. 

Montage des Schalldämpfers

Die 2 Gummielemente (20) am Bügel (F) montieren und wie 
abgebildet ausrichten. 

Den Schalldämpfer (1) in den Krümmer (6) und den Krümmer (7) 
passen, wobei (1A) der Bügel (F) an der Innenseite angeordnet 
werden muss. Dann mit den 2 Federn (15) unter Anwendung 
eines handelsüblichen Federzieher befestigen. Das Original-
Distanzstück (B1) einfügen, dann die Original-Schraube (B3) 
einsetzen und auf der gegenüberliegenden Seite die Original-
Mutter (B2) aufschrauben. Die Schraube (B1) mit dem angegebenen 
Anzugsmoment anziehen und dabei an der gegenüberliegenden 
Seite die Mutter (B2) kontern.

Den Hitzeschutz (8) wie abgebildet am Krümmer (6) montieren. 
Die 2 Schrauben (12) ansetzen und mit dem angegebenen 
Anzugsmoment anziehen. 

Pose silencieux

Monter les 2 plots caoutchouc (20) sur la bride (F) en les orientant 
comme la figure le montre. 

Ajuster le silencieux (1) dans le collecteur (6) et dans le collecteur 
(7), en veillant à positionner la bride (1A) dans la partie interne de la 
bride (F) et le fixer en montant les 2 ressorts (15) en utilisant un tire-
ressort disponible dans le commerce. Insérer l’entretoise d’origine 
(B1) et insérer la vis d’origine (B3) en serrant l’écrou d’origine (B2) 
du côté opposé. Serrer la vis (B1) au couple prescrit en maintenant 
l'écrou (B2) du côté opposé.

Monter le pare-chaleur (8) sur le collecteur (6), comme la figure le 
montre. Présenter les 2 vis (12) et les serrer au couple prescrit. 

Silencer assembly

Fit no.2 rubber elements (20) on the bracket (F), aiming them as 
shown in the figure. 

Fit the silencer (1) in the manifold (6) and in the manifold (7), taking 
care to position the bracket (1A) on the inside of the bracket (F) and 
secure it by fitting no.2 springs (15), using a spring puller commonly 
available on the market. Insert the original spacer (B1) and the 
original screw (B3), screwing the original nut (B2) on the opposite 
side. Tighten screw (B1) to the specified torque, while holding nut 
(B2) on the opposite side.

Fit the heat guard (8) on the manifold (6), as shown in the figure. 
Start no.2 screws (12) and tighten them to the specified torque. 

Montaggio silenziatore

Montare i n.2 gommini (20) sulla staffa (F), orientandoli come 
mostrato in figura. 

Calzare il silenziatore (1) nel collettore (6) e nel collettore (7), avendo 
cura di posizionare la staffa (1A) nella parte interna della staffa 
(F) e fissarlo montando le n.2 molle (15) utilizzando un tiramolle 
commerciale. Inserire il distanziale originale (B1) ed inserire la 
vite originale (B3), avvitando sul lato opposto il dado originale 
(B2). Serrare la vite (B1) alla coppia indicata, mantyenedo dal lato 
opposto il dado (B2).

Montare il paracalore (8) sul collettore (6), come mostrato in figura. 
Impuntare le n.2 viti (12) e serrare alla coppia indicata. 

ISTR 1077 / 01

23



Remontagem do cavalete central

Notas
Apenas para os modelos Multistrada V4 versões Travel, Travel & 
Radar e Full, é necessário restabelecer o cavalete central.

Aplique uma fina camada de trava-roscas na rosca dos 2 parafusos 
originais (I2). Reposicione o cavalete central (I) na sua posição 
original e encoste os 2 (I2). Aperte os 2 parafusos (I2) ao binário 
indicado.

Restabeleça a mola original (I1) com um esticador de molas 
disponível no comércio.

センタースタンドの取り付け

参考
Multistrada V4 の Travel、Travel & Radar、Full バージョンにつ

いてのみ、センタースタンドを元に戻す必要があります。

2 本のオリジナルスクリュー (I2) のネジ山に、ネジロック剤を薄

く塗布します。センタースタンド (I) を元の位置に戻し、2 本の

スクリュー (I2) を差し込みます。2 本のスクリュー (I2) を規定

のトルクで締め付けます。

市販のスプリングテンショナーを使用して、オリジナルのスプリ

ング (I1) を元に戻します。

Montaje caballete central

Notas
Solo para los modelos Multistrada V4 versiones Travel, Travel & 
Radar y Full, es necesario restablecer el caballete central.

Aplicar una capa fina de compuesto para roscas en la rosca de los 2 
tornillos originales (I2). Colocar nuevamente el caballete central (I) 
en su posición original e introducir los 2 tornillos (I2). Ajustar los 2 
tornillos (I2) al par de apriete indicado.

Restablecer con un tensor de muelles comercial el muelle original 
(I1).

Montage des Hauptständers

Hinweise
Der Hauptständer ist nur bei den Modellen Multistrada V4 in den 
Versionen Travel, Travel & Radar und Full wieder anzubringen.

Eine dünne Schicht Schraubensicherung auf das Gewinde der 2 
Original-Schrauben (I2) auftragen. Den Hauptständer (I) wieder 
in seiner ursprünglichen Position anordnen, dann die 2 Schrauben 
(I2) ansetzen. Die 2 Schrauben (I2) mit dem angegebenen 
Anzugmoment anziehen.

Die Original-Feder (I1) wieder mit einem handelsüblichen 
Federzieher anbringen.

Repose de la béquille centrale

Remarques
Pour les modèles Multistrada V4 versions Travel, Travel & Radar et 
Full uniquement, il est nécessaire de remettre en place la béquille 
centrale.

Appliquer une fine couche de frein-filet sur le filetage des 2 vis 
d’origine (I2). Repositionner la béquille centrale (I) dans sa position 
d’origine et présenter les 2 vis (I2). Serrer les 2 vis (I2) au couple 
prescrit.

Remettre en place le ressort d’origine (I1) avec un tire-ressort 
disponible dans le commerce.

Refitting the central stand

Notes
The central stand must be reinstalled only for Multistrada V4 
models in the Travel, Travel & Radar and Full versions.

Apply a thin layer of threadlocker on the thread of no.2 original 
screws (I2). Reposition the central stand (I) in its original position 
and start no.2 screws (I2). Tighten the no.2 screws (I2) to the 
specified torque.

Reinstall the original spring (I1) with a commercial spring puller.

Rimontaggio cavalletto centrale

Note
Solo per i modelli Multistrada V4 versioni Travel, Travel & Radar e 
Full, è necessario ripristinare il cavalletto centrale.

Applicare un sottile dstrato di frenafiletti sul filetto delle n.2 
viti originali (I2). Riposizionare il cavalletto centrale (I) nella sua 
posizione originale ed impuntatre le n.2 viti (I2). Serrare le n.2 viti 
(I2) alla coippia indicata.

Ripristinare con un tiramolle commerciale la molla originale (I1).

24

ISTR 1077 / 01

24

I1

I2

I2

I

70 Nm ± 10%

70 Nm ± 10%



Montagem do conjunto para versões sem cavalete 
central

Importante
Verifique, antes da montagem, se todos os componentes 
estão limpos e em perfeito estado.  Adote todas as precauções 
necessárias para evitar danificar qualquer parte na qual se está a 
operar.

Montagem preliminar do conjunto escape racing

Monte previamente as 2 presilhas (10) no coletor dianteiro do 
silenciador (6). 

Monte previamente as 2 braçadeiras (18) no secundário da bancada 
de cilindros dianteira (3) e no secundário da bancada de cilindros 
traseira (4), orientando-as conforme mostrado na figura. Insira 
o secundário da bancada de cilindros dianteira (3) no ressonador 
(5). Insira o secundário da bancada de cilindros traseira (4) no 
ressonador (5). Com um esticador de molas disponível no comércio, 
monte as 2 molas (15).

センタースタンドを搭載しないバージョンのキット取り付
け

重要
取り付けの前に、すべての部品に損傷などがなくきれいな状態で

あることを確認してください。  作業に関連する部分を損傷しな

いように、必要な予防措置を講じてください。

レーシングエキゾーストキットの仮取り付け

2 個のクリップ (10) をサイレンサーフロントマニホールド (6) 
に仮取り付けします。 

フロントバンクセカンダリーパイプ (3) とリアバンクセカンダリ

ーパイプ (4) に、2 個のクランプ (18) を図のように向けて仮取

り付けします。フロントバンクセカンダリーパイプ (3) を共振器 

(5) に挿入します。リアバンクセカンダリーパイプ (4) を共振器 

(5) に挿入します。市販のスプリングテンショナーを使用して、2 
個のスプリング (15) を取り付けます。

Montaje kit para versiones sin caballete central

Importante
Antes del montaje, comprobar que todos los componentes se 
encuentren limpios y en condiciones perfectas.  Adoptar todas las 
precauciones necesarias para evitar dañar cualquier parte en la que 
se opera.

Premontaje kit escape racing

Premontar los 2 clips (10) en el colector delantero silenciador (6). 

Premontar las 2 abrazaderas (18) en el secundario bancada 
delantera (3) y en el secundario bancada trasera (4) orientándolas 
como ilustra la figura. Introducir el secundario bancada delantera 
(3) en el resonador (5). Introducir el secundario bancada trasera (4) 
en el resonador (5). Montar los 2 muelles (15) con un tensor de 
muelles comercial.

Montage des Kits für Versionen ohne Hauptständer

Wichtig
Vor der Montage prüfen, dass alle Komponenten sauber sind 
und sich im perfekten Zustand befinden.  Alle erforderlichen 
Vorsichtsmaßnahmen treffen, um eine Beschädigung des Bereichs, 
in dem man arbeitet, zu vermeiden.

Vormontage des Kits Racing-Auspuff

Die 2 Klammern (10) am vorderen Schalldämpferkrümmer (6) 
vormontieren. 

Die 2 Schellen (18) am Sekundärrohr der vorderen Zylinderbank (3) 
und am Sekundärrohr der hinteren Zylinderbank (4) vormontieren 
und dabei wie abgebildet ausrichten. Das Sekundärrohr der 
vorderen Zylinderbank (3) in den Resonator (5) einfügen. Das 
Sekundärrohr der hinteren Zylinderbank (4) in den Resonator (5) 
einfügen. Die 2 Federn (15) mit einem handelsüblichen Federzieher 
montieren.

Pose du kit pour versions sans béquille centrale

Important
Vérifier, après la pose, que tous les composants résultent bien 
propres et en parfait état.  Adopter toutes les précautions 
nécessaires pour éviter d'endommager toute pièce à proximité de 
la zone d'intervention.

Pré-montage kit d’échappement racing

Pré-monter les 2 clips (10) sur le collecteur avant du silencieux (6). 

Pré-monter les 2 colliers serre-flex (18) sur le secondaire rangée 
avant (3) et sur le secondaire rangée arrière (4) en les orientant 
comme la figure le montre. Insérer le secondaire rangée avant (3) 
dans le résonateur (5). Insérer le secondaire rangée arrière (4) dans 
le résonateur (5). Monter les 2 ressorts (15) à l’aide d’un tire-ressort 
disponible dans le commerce.

Installing the kit for versions without central stand

Important
Before assembly, make sure that all parts are clean and in perfect 
conditions.  Take all the necessary measures to avoid damaging 
any part you are working on.

Pre-fitting the racing exhaust kit

Pre-fit no.2 clips (10) on silencer front manifold (6). 

Pre-fit no.2 clamps (18) on the front bank secondary pipe (3) and 
rear bank secondary pipe (4), aiming them as shown in the figure. 
Insert the front bank secondary pipe (3) into the resonator (5). 
Insert the rear bank secondary pipe (4) into the resonator (5). Use 
a spring puller available on the market to fit no.2 springs (15).

Montaggio kit per versioni senza cavalletto centrale

Importante
Verificare, prima del montaggio, che tutti i componenti risultino 
puliti e in perfetto stato.  Adottare tutte le precauzioni necessarie 
per evitare di danneggiare qualsiasi parte nella quale ci si trova ad 
operare.

Premontaggio kit scarico racing

Premontare le n.2 clip (10) sul collettore anteriore silenziatore (6). 

Premontare le n.2 fascette (18) sul secondario bancata anteriore 
(3) e sul secondario bancata posteriore (4), orientandole come 
mostrato in figura. Insereire il secondario bancata anteiore (3) 
nel risonatore (5). Inserire il secondario bancata posteriore (4) nel 
risonatore (5). Tramite un tiramolle commerciale, montare le n.2 
molle (15).

ISTR 1077 / 01

25

15

18

15

6

10

3

5

4

18



ISTR 1077 / 01

26

N

5

X

N1

N1 10 Nm ± 10%

18

22 Nm ± 10%

18 R

22 Nm ± 10%

10 Nm ± 10%



Montagem do conjunto escape racing

Acople o grupo ressonador (5) anteriormente montado nos 
primários da bancada de cilindros dianteira (N). Aplique uma fina 
camada de massa de cobre na rosca dos pernos e das 6 porcas (N1). 
Encoste as 6 porcas (N1). 

Acople, na parte traseira, o grupo ressonador (5) com os primários 
da bancada de cilindros traseira (R). 

Aperte as 2 braçadeiras (18) ao binário indicado. Aperte as 6 porcas 
(N1) ao binário indicado.

レーシングエキゾーストキットの取り付け

先ほど組み立てた共振器ユニット (5) をフロントバンクのメイン

パイプ (N) に連結します。ピンと 6 個のオリジナルナット (N1) 
のネジ山に、銅グリースを薄く塗布します。6 個のナット (N1) 
を差し込みます。 

後部から、共振器ユニット (5) をリアバンクのメインパイプ (R) 
に連結します。 

2 本のクランプ (18) を規定のトルクで締め付けます。6 個のナッ

ト (N1) を規定のトルクで締め付けます。

Montaje kit escape racing

Acoplar el grupo resonador (5) previamente ensamblado con los 
primarios de la bancada delantera (N). Aplicar una capa fina de 
grasa de cobre en la rosca de los pernos y de las 6 tuercas (N1). 
Introducir las 6 tuercas (N1). 

Acoplar, en la parte trasera, el grupo resonador (5) con los primarios 
de la bancada trasera (R). 

Ajustar las 2 abrazaderas (18) al par de apriete indicado. Ajustar las 
6 tuercas (N1) al par de apriete indicado.

Montage des Kits Racing-Auspuff

Die zuvor zusammengestellte Einheit des Resonators (5) an die 
Primärrohre der vorderen Zylinderbank (N) passen. Eine dünne 
Schicht Kupferfett auf das Gewinde der Bolzen und der 6 Muttern 
(N1) auftragen. Die 6 Muttern (N1) ansetzen. 

Die Einheit des Resonators (5) am hinteren Teil an die Primärrohre 
der hinteren Zylinderbank (R) passen. 

Die 2 Schellen (18) mit dem angegebenen Anzugsmoment anziehen. 
Die 6 Muttern (N1) mit dem angegebenen Anzugsmoment 
anziehen.

Pose du kit d’échappement racing

Coupler l’ensemble résonateur (5) assemblé préalablement aux 
primaires de la rangée avant (N). Appliquer une fine couche de 
graisse au cuivre sur le filetage des pivots et des 6 écrous (N1). 
Présenter les 6 écrous (N1). 

Coupler, sur la partie arrière, l’ensemble résonateur (5) avec les 
primaires de la rangée arrière (R). 

Serrer les 2 colliers serre-flex (18) au couple prescrit. Serrer les 6 
écrous (N1) au couple prescrit.

Fitting the racing exhaust kit

Couple the previously-fitted resonator assembly (5) to the front 
bank primary pipes (N). Apply a thin layer of copper grease on the 
thread of the pins and no.6 nuts (N1). Start the no. 6 nuts (N1). 

On the rear side, couple the resonator unit (5) with the primary 
pipes of the rear bank (R). 

Tighten the no. 2 clamps (18) to the specified torque. Tighten the 
no.6 nuts (N1) to the specified torque.

Montaggio kit scarico racing

Accoppiare  il gruppo risonatore (5) precedentemente assemblato  
ai primari della bancata anteriore (N). Applicare un sottile strato di 
grasso ramato sul filetto dei perni e dei n.6 dadi (N1). Impuntare i 
n.6 dadi (N1). 

Accoppiare, sulla parte posteriore, il gruppo risonatore (5) con i 
primari della bancata posteriore (R). 

Serrare le n.2 fascette (18) alla coppia indicata. Serrare i n.6 dadi 
(N1) alla coppia indicata.

ISTR 1077 / 01

27



ISTR 1077 / 01

28

10 Nm ± 10%

17
G2

19

19
C3

9

M1

M2

C5

G2

L

10 Nm ± 10%

17

Q2

19

19

Q4
G2

G2

10 Nm ± 10%

1710 Nm ± 10%

M3

50 Nm ± 10%

25 Nm ± 10%

21

10 Nm ± 10%17

10 Nm ± 10%

M4

H1

H

5

A

A

Q

5
16



Atuando no lado direito da moto, reposicione o grupo suporte de 
patim direito (L) e encoste os 2 parafusos originais (M4). Encoste 
o parafuso especial original (M3). Apertar os 2 parafusos (M4) e o 
parafuso especial (M3) aos binários indicados. 

Volte a montar a proteção anticalor original (M2) e restabeleça a 
tampa original (M1).

Insira as 2 borrachas (19) na braçadeira original (C5). Insira no furo 
inferior da braçadeira (C5) os 2 espaçadores originais (G2) e no 
furo superior o espaçador original (C3), orientando-os conforme 
mostrado na figura.

Posicione a braçadeira (C5) no grupo ressonador (5) antepondo 
as 2 anilhas (16). Fixe a braçadeira (C5) ao grupo ressonador (5), 
encostando o parafuso (17). 

Posicione o protetor de pedal (9) no grupo suporte de patim (L) e 
encoste o parafuso (17) e o parafuso (21). Aperte os 2 parafusos (17) 
e o parafuso (21) ao binário indicado.

Atuando no lado esquerdo da moto, insira as 2 borrachas (19) na 
braçadeira original (Q4). Insira no furo inferior da braçadeira (Q4) os 
2 espaçadores originais (G2) e no furo superior o espaçador original 
(Q2), orientando-os conforme mostrado na figura.

Posicione a braçadeira (Q4) no grupo ressonador (5). Fixe a 
braçadeira (Q4) ao grupo ressonador (5), encostando o parafuso 
(17). 

Fixe a braçadeira (Q4) ao grupo suporte de patim (Q) encostando 
pelo lado interno o parafuso (17). Aperte os 2 parafusos (17) ao 
binário indicado.

Posicione o protetor de pedal original (H) no grupo suporte de 
patim esquerdo (Q) e encoste os 2 parafusos originais (H1). Aperte 
os 2 parafusos (H1) ao binário indicado.

車両の右側で作業します。右フットペグホルダープレートユニッ

ト (L) を配置し、2 本のオリジナルスクリュー (M4) を差し込

みます。オリジナルの専用スクリュー (M3) を差し込みます。2 
本のスクリュー (M4) と専用スクリュー (M3) を規定のトルク

で締め付けます。 

オリジナルのヒートガード (M2) を取り付け、オリジナルのキャ

ップ (M1) を元に戻します。

2 個のラバー (19) をオリジナルのブラケット (C5) に取り付けま

す。ブラケット (C5) の下側の穴に 2 個のオリジナルスペーサー 

(G2) を、上側の穴にオリジナルのスペーサー (C3) を、それぞれ

図のように向けて取り付けます。

2 個のワッシャー (16) を間にはさみ、ブラケット (C5) を共振器

ユニット (5) に配置します。スクリュー (17) を差し込み、ブラ

ケット (C5) を共振器ユニット (5) に固定します。 

ヒールガード (9) をフットペグホルダープレートユニット (L) に
配置し、スクリュー (17) とスクリュー (21) を差し込みます。2 
本のスクリュー (17) とスクリュー (21) を規定のトルクで締め付

けます。

車両の左側で作業を行い、2 個のラバー (19) をオリジナルのブ

ラケット (Q4) に取り付けます。ブラケット (Q4) の下側の穴に 

2 個のオリジナルスペーサー (G2) を、上側の穴にオリジナルの

スペーサー (Q2) を、それぞれ図のように向けて取り付けます。

ブラケット (Q4) を共振器ユニット (5) に配置します。スクリュ

ー (17) を差し込み、ブラケット (Q4) を共振器ユニット (5) に
固定します。 

内側からスクリュー (17) を差し込み、ブラケット (Q4) をフッ

トペグホルダープレートユニット (Q) に固定します。2 本のスク

リュー (17) を規定のトルクで締め付けます。

オリジナルのヒールガード (H) を左フットペグホルダープレート

ユニット (Q) に配置し、2 本のオリジナルスクリュー (H1) を
差し込みます。2 本のスクリュー (H1) を規定のトルクで締め付

けます。

En el lado derecho de la motocicleta, posicionar nuevamente el 
grupo placa porta estribo derecha (L) e introducir los 2 tornillos 
original (M4). Introducir el tornillo especial original (M3). Ajustar 
los 2 tornillos (M4) y el tornillo especial (M3) a los pares de apriete 
recomendado. 

Montar nuevamente el protector calor (M2) y restablecer el tapón 
original (M1).

Introducir los 2 aros de goma (19) en el sostén original (C5). Introducir 
en el orificio del sostén (C5) los 2 separadores originales (G2) y en 
el orificio superior, el separador original (C3), orientándolos como 
ilustra la figura.

Colocar el sostén (C5) en el grupo resonador (5) anteponiendo 
las 2 arandelas (16). Fijar el sostén (C5) al grupo resonador (5) 
introduciendo 1 tornillo (17). 

Colocar los protectores talón (9) en el grupo placa porta estribo (L) 
e introducir el tornillo (17) y el tornillo (21). Ajustar los 2 tornillos (17) 
y el tornillo (21) al par de apriete indicado.

En el lado izquierdo de la motocicleta, introducir los 2 aros de goma 
(19) en el sostén original (Q4). Introducir en el orificio del sostén 
(Q4) los 2 separadores originales (G2) y en el orificio superior, el 
separador original (Q2), orientándolos como ilustra la figura.

Colocar el sostén (Q4) en el grupo resonador (5). Fijar el sostén (Q4) 
al grupo resonador (5) introduciendo 1 tornillo (17). 

Fijar el sostén (Q4) al grupo placa porta estribo (Q) introduciendo 
del lado interno el tornillo (17). Ajustar los 2 tornillos (17) al par de 
apriete indicado.

Posicionar el protector talón (H) en el grupo placa porta estribo 
izquierdo (Q) e introducir los 2 tornillos originales (H1). Ajustar los 2 
tornillos (H1) al par de apriete indicado.

An der rechten Seite des Motorrads arbeitend, die rechte Einheit 
der Fußrastenhalterplatte (L) anordnen und die 2 Original-
Schrauben (M4) ansetzen. Die Original-Spezialschraube (M3) 
ansetzen. Die 2 Schrauben (M4) und die Spezialschraube (M3) auf 
die angegebenen Anzugsmomente bringen. 

Den Original-Hitzeschutz (M2) erneut montieren und den Original-
Verschluss (M1) wieder anbringen.

Die 2 Gummielemente (19) in den Original-Bügel (C5) einfügen. Die 
2 Original-Distanzstücke (G2) in die untere Bohrung des Bügels 
(C5) und das Original-Distanzstück (C3) in die obere Bohrung 
einfügen und wie abgebildet ausrichten.

Den Bügel (C5) nach Anfügen der 2 Unterlegscheiben (16) an 
der Einheit des Resonators (5) anordnen. Den Bügel (C5) durch 
Ansetzen 1 Schraube (17) an der Einheit des Resonators (5) fixieren. 

Den Fersenschutz (9) an der Einheit der Fußrastenhalterplatte (L) 
anordnen, dann die Schraube (17) und die Schraube (21) ansetzen. 
Die 2 Schrauben (17) und die Schraube (21) mit dem angegebenen 
Anzugsmoment anziehen.

An der linken Seite des Motorrads arbeitend, die 2 Gummielemente 
(19) am Original-Bügel (Q4) ansetzen. Die 2 Original-Distanzstücke 
(G2) in die untere Bohrung des Bügels (Q4) und das Original-
Distanzstück (Q2) in die obere Bohrung einfügen und wie 
abgebildet ausrichten.

Den Bügel (Q4) an der Einheit des Resonators (5) anordnen. Den 
Bügel (Q4) durch Ansetzen 1 Schraube (17) an der Einheit des 
Resonators (5) fixieren. 

Den Bügel (Q4) an der Einheit der Fußrastenhalterplatte (Q) 
fixieren, indem die Schraube (17) von der Innenseite her angesetzt 
wird. Die 2 Schrauben (17) mit dem angegebenen Anzugsmoment 
anziehen.

Den Original-Fersenschutz (H) an der Einheit der linken 
Fußrastenhalterplatte(Q) anordnen und die 2 Original-Schrauben 
(H1) ansetzen. Die 2 Schrauben (H1) mit dem angegebenen 
Anzugmoment anziehen.

En agissant du côté droit du motocycle, repositionner l’ensemble 
platine de support repose-pied droit (L) et présenter les 2 vis 
d’origine (M4). Présenter la vis spéciale d'origine (M3). Serrer les 2 
vis (M4) et la vis spéciale (M3) aux couples prescrits. 

Reposer le pare-chaleur d’origine (M2) et remettre en place le 
bouchon d’origine (M1).

Insérer les 2 plots caoutchouc (19) dans la bride d’origine (C5). 
Insérer dans l’orifice inférieur de la bride (C5) les 2 entretoises 
d’origine (G2) et dans l’orifice supérieur l’entretoise d’origine (C3), 
en les orientant comme la figure le montre.

Positionner la bride (C5) sur l’ensemble résonateur (5) précédée 
des 2 rondelles (16). Fixer la bride (C5) à l’ensemble résonateur (5) 
en présentant la vis (17). 

Positionner le pare-talons (9) sur l’ensemble platine de support 
repose-pied (L) et présenter la vis (17) et la vis (21). Serrer les 2 vis 
(17) et la vis (21) au couple prescrit.

En agissant du côté gauche du motocycle, insérer les 2 plots 
caoutchouc (19) sur la bride d’origine (Q4). Insérer dans l’orifice 
inférieur de la bride (Q4) les 2 entretoises d’origine (G2) et dans 
l’orifice supérieur l’entretoise d’origine (Q2), en les orientant 
comme la figure le montre.

Positionner la bride (Q4) sur l’ensemble résonateur (5). Fixer la 
bride (Q4) à l’ensemble résonateur (5) en présentant la vis (17). 

Fixer la bride (Q4) à l’ensemble platine de support repose-pied (Q) 
en présentant la vis (17) du côté interne. Serrer les 2 vis (17) au 
couple prescrit.

Positionner le pare-talons d’origine (H) sur l’ensemble platine de 
support repose-pied gauche (Q) et présenter les 2 vis d’origine 
(H1). Serrer les 2 vis (H1) au couple prescrit.

Working on motorcycle RH side, place the RH footpeg holder 
plate unit (L) and start no.2 original screws (M4). Start the original 
special screw (M3). Tighten the 2 screws (M4) and the special screw 
(M3) to the specified torque values. 

Refit the original heat guard (M2) and reinstall the original plug 
(M1).

Fit no.2 rubber elements (19) in the original bracket (C5). Insert 
no.2 original spacers (G2) in the lower hole of the bracket (C5) and 
the original spacer (C3) in the upper hole, aiming them as shown 
in the figure.

Position the bracket (C5) on the resonator unit (5) by placing first 
the no.2 washers (16). Fix bracket (C5) to the resonator unit (5) by 
starting no.1 screw (17). 

Position heel guard (9) on footpeg holder plate unit (L) and start 
the screw (17) and screw (21). Tighten no. 2 screws (17) and screw 
(21) to the specified torque.

Working on motorcycle left-hand side, insert no.2 rubber elements 
(19) on original bracket (Q4). Insert no.2 original spacers (Q4) in the 
lower hole of the bracket (G2) and the original spacer (Q2) in the 
upper hole, aiming them as shown in the figure.

Position bracket (Q4) on resonator unit (5). Fix bracket (Q4) to the 
resonator unit (5) by starting no.1 screw (17). 

Secure the bracket (Q4) to the footpeg holder plate unit (Q) by 
starting the screw (17) on the inside. Tighten no.2 screws (17) to the 
specified torque.

Position the original heel guard (H) on the LH footpeg holder plate 
unit (Q) and start no. 2 original screws (H1). Tighten no.2 screws 
(H1) to the specified torque.

Operando sul lato destro del motoveicolo, riposizionare il gruppo 
piastra portapedana destro (L) ed impuntare le n.2 viti originali 
(M4). Impuntare la vite speciale originale (M3). Serrare le n.2 viti 
(M4) e la vite speciale (M3) alle coppi indicate. 

Rimontare il paracalore originale (M2) e ripristinare il tappo 
originale (M1).

Inserire i n.2 gommini (19) nella staffa originale (C5). Inserire sul 
foro inferiore della staffa (C5) i n.2 distanziali originali (G2) e nel 
foro superiore il distanziale originale (C3), orientandoli come 
mostrato in figura.

Posizionare la staffa (C5) sul gruppo risonatore (5) anteponendo 
le n.2 rondelle (16). Fissare la staffa (C5) al gruppo risonatore (5) 
impuntando n.1 vite (17). 

Posizionare il paratacchi (9) sul gruppo piasstra portapedana (L) ed 
impuntare la vite (17) e la vite (21). Serrare le n.2 viti (17) e la vite (21) 
alla coppia indicata.

Operando sul lato sinistro del motoveicolo, inserire i n.2 gommini 
(19) sulla staffa originale (Q4). Inserire sul foro inferiore della staffa 
(Q4) i n.2 distanziali originali (G2) e nel foro superiore il distanziale 
originale (Q2), orientandoli come mostrato in figura.

Posizionare la staffa (Q4) sul gruppo risonatore (5). Fissare la staffa 
(Q4) al gruppo risonatore (5) impuntando n.1 vite (17). 

Fissare la staffa (Q4) al gruppo piastra portapedana (Q) impuntanto 
dal lato interno la vite (17). Serrare le n.2 viti (17) alla coppia indicata.

Posizionare il paratacchi originale (H) sul gruppo piastra 
portapedana sinistra (Q) ed impuntare le n.2 viti originali (H1). 
Serrare le n.2 viti (H1) alla coppia indicata.

ISTR 1077 / 01

29



Insira o coletor dianteiro do silenciador (6) e o coletor traseiro do 
silenciador (7) no grupo ressonador (5) que acabou de instalar. 

Encoste o coletor (6) e o coletor (7) e, fixe-os montando as 2 molas 
(15) com um esticador de molas disponível no comércio, conforme 
mostrado na figura (Y).

サイレンサーフロントマニホールド (6) とサイレンサーリアマニ

ホールド (7) を、取り付けたばかりの共振器ユニット (5) に挿

入します。 

マニホールド (6) とマニホールド (7) を奥まで差し込みます。市

販のスプリングテンショナーを使用して、図枠 (Y) に示すように 

2 個のスプリング (15) を取り付けて固定します。

Introducir el colector delantero silenciador (6) y el colector trasero 
silenciador (7) en el grupo resonador (5) recién instalado. 

Llevar a tope el colector (6) y el colector (7) y fijarlos montando los 
2 muelles (15) con un tensor de muelles comercial, como se ilustra 
en el recuadro (Y).

Den vorderen (6) und den hinteren Schalldämpferkrümmer (7) in 
die soeben installierte Einheit des Resonators (5) einfügen. 

Den Krümmer (6) und den Krümmer (7) auf Anschlag bringen 
und befestigen. Dazu die 2 Federn (15) wie abgebildet mit einem 
handelsüblichen Federzieher (Y) montieren.

Insérer le collecteur avant du silencieux (6) et le collecteur arrière 
du silencieux (7) dans l’ensemble résonateur (5) qui vient d’être 
installé. 

Porter en butée le collecteur (6) et le collecteur (7) et les fixer en 
montant les 2 ressorts (15) avec un tire-ressort disponible dans le 
commerce, comme l’encadré (Y) le montre.

Insert the silencer front manifold (6) and the silencer rear manifold 
(7) into the newly installed resonator unit (5). 

Bring the manifold (6) and manifold (7) fully home and secure 
them by fitting the no.2 springs (15) with a spring puller commonly 
available on the market, as shown in the box (Y).

Inserire il collettore anteriore silenziatore (6) e il collettore posteriore 
silenziatore (7) nel gruppo risonatore (5) appena installato. 

Portare a battuta il collettore (6) e il collettore (7) e, fissarli 
montando le  n.2 molle (15) con un tiramolle commerciale, come 
mostrato nel riquadro (Y).

30

ISTR 1077 / 01

30

15 15 Y

6

6



Montagem preliminar das proteções anticalor

Insira os 2 espaçadores com colar (11) na rosca dos 2 parafusos (14), 
orientando-os conforme mostrado na figura. Aplique uma fina ca-
mada de CUPRUM 320 na rosca dos e parafusos (14) e na rosca 
do parafuso (12). Insira os 2 parafusos (14) pelo lado externo da 
proteção anticalor (2) e insira pelo lado interno, na rosca dos 2 pa-
rafusos (14) os 2 espaçadores (13), conforme mostrado na figura. 
Insira o parafuso (12) pelo lado externo da proteção anticalor (2) e 
insira pelo lado interno, na rosca do parafuso (6) o espaçador (11), 
orientando-o conforme mostrado na figura. Posicione a proteção 
anticalor (2) no silenciador (1), por cima, inserindo a braçadeira (1A) 
no olhal (2A). Encoste os 2 parafusos (14) e o parafuso (12). Aperte 
os 2 parafusos (14) e o parafuso (12) ao binário indicado. 

ヒートガードの仮取り付け

2 個のカラー付きスペーサー (11) を図に示すように向けて、2 本
のスクリュー (14) のネジ山に取り付けます。2 本のスクリュー 

(14) のネジ山と、スクリュー (12) のネジ山に CUPRUM 320 を
薄く塗布します。図に示すように、ヒートガード (2) の外側から 

2 本のスクリュー (14) を取り付け、内側から 2 本のスクリュー 

(14) のネジ山に 2 個のスペーサー (13) を取り付けます。図に示

すように、ヒートガード (2) の外側からスクリュー (12) を取り

付け、内側からスクリュー (6) のネジ山にスペーサー (11) を取

り付けます。ブラケット (1A) を開口部 (2A) に挿入し、ヒート

ガード (2) をサイレンサー (1) に取り付けます。2 本のスクリ

ュー (14) およびスクリュー (12) を差し込みます。2 本のスク

リュー (14) とスクリュー (12) を規定のトルクで締め付けます。 

Premontaje de los protectores de calor

Introducir los 2 separadores con collar (11) en la rosca de los 2 torni-
llos (14), orientándolos como ilustra la figura. Aplicar una capa fina 
de CUPRUM 320 en la rosca de los 2 tornillos (14) y en la rosca del 
tornillo (12). Introducir los 2 tornillos (14) del lado externo del pro-
tector de calor (2) e introducir del lado interno, en la rosca de los 2 
tornillos (14), los 2 separadores (13), como ilustra la figura. Introdu-
cir el tornillo (12) del lado externo del protector de calor (2) e intro-
ducir del lado interno, en la rosca del tornillo (6), el separador (11), 
orientándolo como ilustra la figura. Colocar el protector de calor (2) 
en el silenciador (1), desde arriba, introduciendo el sostén (1A) en el 
ojal (2A). Introducir los 2 tornillos (14) y el tornillo (12). Ajustar los 2 
tornillos (14) y el tornillo (12) al par de apriete indicado. 

Vormontage der Hitzeschutzteile

Die 2 Distanzstücke mit Bund (11) über das Gewinde der 2 Schrau-
ben (14) fügen und dabei wie abgebildet ausrichten. Eine dünne 
Schicht CUPRUM 320 auf das Gewinde der 2 Schrauben (14) und 
das Gewinde der Schraube (12) auftragen. Die 2 Schrauben (14) von 
der Außenseite des Hitzeschutzes (2) und von der Innenseite dann 
die 2 Distanzstücke (13) wie abgebildet auf die 2 Schrauben (14) 
fügen. Die Schraube (12) von der Außenseite des Hitzeschutzes 
(2) und von der Innenseite dann das Distanzstück (11) wie abge-
bildet auf die Schraube (6) fügen. Den Hitzeschutz (2) von oben 
am Schalldämpfer (1) anordnen und dabei den Bügel (1A) in das 
Langloch (2A) einfügen. Die 2 Schrauben (14) und die Schraube (12) 
ansetzen. Die 2 Schrauben (14) und die Schraube (12) mit dem an-
gegebenen Anzugsmoment anziehen. 

Pré-montage des pare-chaleurs

Insérer les 2 entretoises à collerette (11) sur le filetage des 2 vis 
(14), en les orientant comme la figure le montre. Appliquer une fine 
couche de CUPRUM 320 sur le filetage des 2 vis (14) et sur le file-
tage de la vis (12). Insérer les 2 vis (14) du côté externe du pare-cha-
leur (2) et insérer du côté interne, sur le filetage des 2 vis (14), les 
2 entretoises (13), comme la figure le montre. Insérer la vis (12) du 
côté externe du pare-chaleur (2) et insérer du côté interne, sur le 
filetage de la vis (6), l’entretoise (11), en l’orientant comme la figure 
le montre. Positionner le pare-chaleur (2) sur le silencieux (1), par le 
haut, en insérant la bride (1A) dans la fente (2A). Présenter les 2 vis 
(14) et la vis (12). Serrer les 2 vis (14) et la vis (12) au couple prescrit. 

Pre-fitting the heat guards

Insert no.2 spacers with collar (11) on the thread of no.2 screws (14), 
aiming them as shown in the figure. Apply a thin layer of CUPRUM 
320 on the thread of no.2 screws (14) and on the thread of screw 
(12). Insert no.2 screws (14) from the outside of the heat guard (2) 
and insert no.4 washers (4) on the thread of no.2 screws (14) and 
no.2 spacers (13) from the inside, as shown in the figure. Insert 
the screw (12) from the outside of the heat guard (2) and insert 
the spacer (11) on the thread of the screw (6) as shown in the fig-
ure. Position the heat guard (2) on the silencer (1) from above and 
insert the bracket (1A) in the slot (2A). Start no.2 screws (14) and 
screw (12). Tighten no. 2 screws (14) and screw (12) to the specified 
torque. 

Premontaggio dei paracalore

Inserire n.2 distanziali con collare (11) sul filetto delle n.2 viti (14),  
orientandoli come mostrato in figura. Applicare un sottile strato di 
CUPRUM 320 sul filetto delle n.2 viti (14) e sul filetto della vite (12). 
Inserire le n.2 viti (14) dal lato esterno del paracalore (2) ed inserire 
dal lato interno, sul filetto delle n.2 viti (14) i n. 2 distanziali (13), 
come mostrato in figura. Inserire la vite (12) dal lato esterno del 
paracalore (2) ed inserire dal lato interno, sul filetto della vite (6) il 
distanziale (11), orientandolo come mostrato in figura. Posizionare 
il paracalore (2) sul silenziatore (1), dall’alto, inserendo la staffa (1A) 
nell’asola (2A). Impuntare le n.2 viti (14) e la vite (12). Serrare le n.2 
viti (14) e la vite (12) alla coppia indicata. 

ISTR 1077 / 01

31

2

11 2A

12

1

14

13

11

1A

13

5 Nm ± 10%

5 Nm ± 10%



ISTR 1077 / 01

32

15

20

20

8

6
7

5 Nm ± 10%

1

F

B1

F

B3

B2

20 Nm ± 10%

12



Montagem do silenciador

Monte as 2 borrachas (20) na braçadeira (F), orientando-as 
conforme mostrado na figura. 

Coloque o silenciador (1) no coletor (6) e no coletor (7), tendo cuidado 
em posicionar a braçadeira (1A) na parte interna da braçadeira (F) e 
fixe-o montando as 2 molas (15) utilizando um esticador de molas 
disponível no comércio. Insira o espaçador original (B1) e insira o 
parafuso original (B3), atarraxando no lado oposto a porca original 
(B2). Aperte o parafuso (B1) ao binário indicado, mantendo, pelo 
lado oposto, a porca (B2).

Monte a proteção anticalor (8) no coletor (6), conforme mostrado 
na figura. Encoste os 2 parafusos (12) e aperte ao binário indicado. 

サイレンサーの取り付け

2 個のラバー (20) を図のように向けて、ブラケット (F) に取り

付けます。 

サイレンサー (1) をマニホールド (6) とマニホールド (7) に取

り付けます。このとき、ブラケット (1A) をブラケット (F) の内

側に配置し、市販のスプリングテンショナーを使用して 2 個のス

プリング (15) を取り付けて固定してください。オリジナルのスペ

ーサー (B1) を挿入し、オリジナルスクリュー (B3) を反対側の

オリジナルナット (B2) にねじ込みます。反対側からナット (B2) 
を動かないように保持し、スクリュー (B1) を規定のトルクで締

め付けます。

ヒートガード (8) をマニホールド (6) に図のように取り付けま

す。2 本のスクリュー (12) を差し込み、規定のトルクで締め付

けます。 

Montaje silenciador

Montar los 2 aros la goma (20) en el sostén (F), orientándolos como 
indica la figura. 

Insertar el silenciador (1) en el colector (6) y en el colector (7), 
prestando atención a colocar el sostén (1A) en la parte interna 
del sostén (F) y fijarlo montando los 2 muelles (15) utilizando un 
tensor de muelles comercial. Introducir el separador original (B1) 
e introducir el tornillo original (B3), atornillando la tuerca original 
(B2) en el lado opuesto. Ajustar el tornillo (B1) al par de apriete 
indicado manteniendo la tuerca (B2) por el lado opuesto.

Montar el protector calor (8) en el colector (6), como ilustra la figura. 
Introducir los 2 tornillos (12) y ajustar al par de apriete indicado. 

Montage des Schalldämpfers

Die 2 Gummielemente (20) am Bügel (F) montieren und wie 
abgebildet ausrichten. 

Den Schalldämpfer (1) in den Krümmer (6) und den Krümmer (7) 
passen, wobei (1A) der Bügel (F) an der Innenseite angeordnet 
werden muss. Dann mit den 2 Federn (15) unter Anwendung 
eines handelsüblichen Federzieher befestigen. Das Original-
Distanzstück (B1) einfügen, dann die Original-Schraube (B3) 
einsetzen und auf der gegenüberliegenden Seite die Original-
Mutter (B2) aufschrauben. Die Schraube (B1) mit dem angegebenen 
Anzugsmoment anziehen und dabei an der gegenüberliegenden 
Seite die Mutter (B2) kontern.

Den Hitzeschutz (8) wie abgebildet am Krümmer (6) montieren. 
Die 2 Schrauben (12) ansetzen und mit dem angegebenen 
Anzugsmoment anziehen. 

Pose silencieux

Monter les 2 plots caoutchouc (20) sur la bride (F) en les orientant 
comme la figure le montre. 

Ajuster le silencieux (1) dans le collecteur (6) et dans le collecteur 
(7), en veillant à positionner la bride (1A) dans la partie interne de la 
bride (F) et le fixer en montant les 2 ressorts (15) en utilisant un tire-
ressort disponible dans le commerce. Insérer l’entretoise d’origine 
(B1) et insérer la vis d’origine (B3) en serrant l’écrou d’origine (B2) 
du côté opposé. Serrer la vis (B1) au couple prescrit en maintenant 
l'écrou (B2) du côté opposé.

Monter le pare-chaleur (8) sur le collecteur (6), comme la figure le 
montre. Présenter les 2 vis (12) et les serrer au couple prescrit. 

Silencer assembly

Fit no.2 rubber elements (20) on the bracket (F), aiming them as 
shown in the figure. 

Fit the silencer (1) in the manifold (6) and in the manifold (7), taking 
care to position the bracket (1A) on the inside of the bracket (F) and 
secure it by fitting no.2 springs (15), using a spring puller commonly 
available on the market. Insert the original spacer (B1) and the 
original screw (B3), screwing the original nut (B2) on the opposite 
side. Tighten screw (B1) to the specified torque, while holding nut 
(B2) on the opposite side.

Fit the heat guard (8) on the manifold (6), as shown in the figure. 
Start no.2 screws (12) and tighten them to the specified torque. 

Montaggio silenziatore

Montare i n.2 gommini (20) sulla staffa (F), orientandoli come 
mostrato in figura. 

Calzare il silenziatore (1) nel collettore (6) e nel collettore (7), avendo 
cura di posizionare la staffa (1A) nella parte interna della staffa 
(F) e fissarlo montando le n.2 molle (15) utilizzando un tiramolle 
commerciale. Inserire il distanziale originale (B1) ed inserire la 
vite originale (B3), avvitando sul lato opposto il dado originale 
(B2). Serrare la vite (B1) alla coppia indicata, mantyenedo dal lato 
opposto il dado (B2).

Montare il paracalore (8) sul collettore (6), come mostrato in figura. 
Impuntare le n.2 viti (12) e serrare alla coppia indicata. 

ISTR 1077 / 01

33



Remontagem do protetor do cárter

Notas
O procedimento de remontagem do protetor do cárter é o mesmo 
para todas as versões mencionadas acima, por isso é utilizado, 
como exemplo, o procedimento a adotar para as versões sem 
cavalete central.

Reposicione o protetor do cárter (A) na sua posição original. 
Atuando pelo lado direito da moto, encoste o parafuso (A1) e o 
parafuso (A3). Pelo lado oposto, encoste o parafuso (A2) e o 
parafuso (A4).  Aperte os parafusos ao binário indicado.

オイルパンガードの取り付け

参考
オイルパンガードの取り付け手順は前述のバージョンすべてに共

通です。ここでは例としてセンタースタンドを搭載しないバージ

ョンの作業手順を記載しています。

オイルパンガード (A) を元の位置に配置します。車両の右側か

ら、スクリュー (A1) とスクリュー (A3) を差し込みます。反対

側から、スクリュー (A2) とスクリュー (A4) を差し込みます。  

スクリューを規定のトルクで締め付けます。

Montaje protector cárter

Notas
El procedimiento de montaje del protector cárter es el mismo 
para todas las versiones indicadas arriba donde es utilizado, como 
ejemplo, el procedimiento que se debe adoptar en las versiones sin 
caballete central.

Volver a colocar el protector cárter (A) en su posición original. En 
el lado derecho de la motocicleta, introducir el tornillo (A1) y el 
tornillo (A3). Del lado opuesto, introducir el tornillo (A2) y el tornillo 
(A4).  Ajustar los tornillos al par de apriete indicado.

Montage des Ölwannenschutzes

Hinweise
Das beim Fersenschutz anzuwendende Montageverfahren trifft 
auf alle vorstehend genannten Versionen zu, daher wird hier die 
Vorgangsweise als Beispiel herangezogen, die an den Versionen 
ohne Hauptständer erläutert wird.

Den Ölwannenschutz (A) wieder in ihrer ursprünglichen Position 
anordnen. An der rechten Seite des Motorrads arbeitend 
die Schraube (A1) und die Schraube (A3) ansetzen. Von der 
gegenüberliegenden Seite her die Schraube (A2) und die 
Schraube (A4) ansetzen.  Die Schrauben mit dem angegebenen 
Anzugsmoment anziehen.

Repose sous-carter d'huile

Remarques
La procédure de repose du sous-carter d’huile est la même pour 
toutes les versions énumérées ci-dessus, c’est pourquoi on utilise 
comme exemple la procédure adoptée pour les versions sans 
béquille centrale.

Remettre en place le sous-carter d’huile (A) dans sa position 
d’origine. En agissant du côté droit du motocycle, présenter la vis 
(A1) et la vis (A3). Du côté opposé, présenter la vis (A2) et la vis (A4).  
Serrer les vis au couple de serrage prescrit.

Reassembling the sump guard

Notes
The sump guard refitting procedure is the same for all the above-
mentioned versions. The procedure for the versions without central 
stand will be described here as a general example.

Refit the sump guard (A) in its original position. Working on 
motorcycle right-hand side, start screw (A1) and screw (A3). On the 
opposite side, start screw (A2) and screw (A4).  Tighten screws to 
the specified torque.

Rimontaggio paracoppa

Note
La procedura di rimontaggio del paracoppa è la stessa per tutte le 
versioni sopraelencate per cui viene utilizzata, come esempio, la 
procedura adottata per le versioni senza cavalletto centrale.

Riposizionare il paracoppa (A) nella sua posizione originale. 
Operando dal lato destro del motoveicolo, impuntare la vite (A1) e 
la vite (A3). Dal lato opposto, impuntare la vite (A2) e la vite (A4).  
Serrare le viti alla coppia indicata.

34

ISTR 1077 / 01

34

A1
A

A2

A410 Nm ± 10%

A3 10 Nm ± 10%

20 Nm ± 10%

20 Nm ± 10%



Remoção do redutor de ruído

Notas
É possível remover o redutor fónico, com base nas regras em vigor, 
nas estruturas destinadas a pistas.

Desatarraxe os 2 parafusos (1H). Remova os 2 parafusos (1H), a 
capa em carbono (1G) e as 4 anilhas (1L). Desatarraxe e remova o 
parafuso (1F). Remova a capa metálica (1M). Desatarraxe e remova 
os 2 parafusos (1D). Remova o redutor fónico superior (1C) e o 
redutor fónico inferior (1B).

ノイズレデューサーの取り外し

参考
現行の規制に従い、サーキットとして使用される施設ではノイズ

リデューサーを取り外すことができます。

2 本のスクリュー (1H) を緩めて外します。2 本のスクリュー 

(1H)、カーボン製エンドキャップ (1G)、4 個のワッシャー (1L) 
を取り外します。スクリュー (1F) を緩めて外します。金属製エ

ンドキャップ (1M) を取り外します。2 本のスクリュー (1D) を

緩めて取り外します。アッパーノイズレデューサー (1C) とロア

ノイズレデューサー (1B) を取り外します。

Eliminación reductor fónico

Notas
Según las leyes vigentes, es posible quitar el reductor fónico 
dentro de las estructuras dedicadas como pistas.

Desatornillar los 2 tornillos (1H). Quitar los 2 tornillos (1H), la tapa 
de carbono (1G) y las 4 arandelas (1L). Desatornillar y quitar el 
tornillo (1F). Quitar la tapa metálica (1M). Desatornillar y quitar los 
2 tornillos (1D). Quitar el reductor fónico superior (1C) y el reductor 
fónico inferior (1B).

Abnahme des Schalldämpfereinsatzes

Hinweise
Der Schalldämpfereinsatz kann in Abhängigkeit der geltenden 
Regeln auf den als Rennstrecken ausgelegten Strukturen entfernt 
werden.

Die 2 Schrauben (1H) lösen. Die 2 Schrauben (1H), die Endkappe 
aus Kohlefaser (1G) und die 4 Unterlegscheiben (1L) entfernen. 
Die Schraube (1F) lösen und entfernen. Die Metall-Endkappe (1M) 
entfernen. Die 2 Schrauben (1D) lösen und entfernen. Den oberen 
(1C) und den unteren Schalldämpfereinsatz (1B) entfernen.

Dépose réducteur de bruit

Remarques
Il est possible de déposer le réducteur de bruit dans les structures 
transformées en piste, conformément aux normes en vigueur.

Desserrer les 2 vis (1H). Retirer les 2 vis (1H) , le culot en carbone 
(1G) et les 4 rondelles (1L). Desserrer et retirer la vis (1F). Déposer le 
culot métallique (1M). Desserrer et déposer les 2 vis (1D). Déposer 
le réducteur de bruit supérieur (1C) et le réducteur de bruit inférieur 
(1B).

Removing the dB killer

Notes
According to regulations currently in force, it is possible to remove 
the dB killer in facilities used as race tracks.

Loosen the no.2 screws (1H). Remove no.2 screws (1H), the carbon 
endcap (1G) and no.4 washers (1L). Loosen and remove screw (1F). 
Remove the metal endcap (1M). Loosen and remove no.2 screws 
(1D). Remove the upper dB killer (1C) and the lower dB killer (1B).

Rimozione riduttore fonico

Note
È possibile rimuovere il riduttore fonico, in base alle regole vigenti, 
nelle strutture adibite a pista.

Svitare le n.2 viti (1H). Rimuovere le n.2 viti (1H), il fondello in 
carbonio (1G) e le n.4 rondelle (1L). Svitare e rimuovere la vite (1F). 
Rimuovere il fondello metallico (1M). Svitare e rimuovere le n.2 
viti (1D). Rimuovere il riduttore fonico superiore (1C) e il riduttore 
fonico inferiore (1B).

ISTR 1077 / 01

35

1

1B

1C

1D

1D

1F

1G

1L

1M

1L

1L

1L

1H



Remontagem dos componentes do silenciador

Posicione a capa metálica (1M) no silenciador (1). Aplique uma 
fina camada de massa de cobre na rosca do parafuso (1F). Fixe a 
capa (1M) com o parafuso (1F). Aplique uma fina camada de massa 
de cobre na rosca dos 2 parafusos (1H). Insira as 2 anilhas (1L) na 
rosca dos 2 parafusos (1H). Insira os 2 parafusos (1H) nos relativos 
furos da capa em carbono (1G) e na extremidade roscada insira as 
restantes 2 anilhas (1L). Fixe a capa em carbono (1G) ao silenciador, 
atarraxando os 2 parafusos (1H).

サイレンサー構成部品の取り付け

金属製エンドキャップ (1M) をサイレンサー (1) に配置します。

スクリュー (1F) のネジ山に銅グリースを薄く塗布します。エン

ドキャップ (1M) をスクリュー (1F) で固定します。2 本のスク

リュー (1H) のネジ山に銅グリースを薄く塗布します。2 本のオ

リジナルスクリュー (1H) のネジ山に 2 個のワッシャー (1L) を
取り付けます。2 本のスクリュー (1H) をカーボン製エンドキャ

ップ (1G) の穴にそれぞれ取り付け、ネジ山の先端に残り 2 個の

ワッシャー (1L) を取り付けます。2 本のスクリュー (1H) をね

じ込み、カーボン製エンドキャップ (1G) をサイレンサーに固定

します。

Montaje componentes silenciador

Colocar la tapa metálica (1M) en el silenciador (1). Aplicar una capa 
fina de grasa de cobre en la rosca del tornillo (1F). Fijar la tapa 
(1M) con el tornillo (1F). Aplicar una capa fina de grasa de cobre 
en la rosca de los 2 tornillos (1H). Introducir las 2 arandelas (1L) en 
la rosca de los 2 tornillos (1H). Introducir los 2 tornillos (1H) en los 
relativos orificios de la tapa de carbono (1G) y en el extremo roscado 
introducir las otras 2 arandelas (1L). Fijar la tapa de carbono (1G) al 
silenciador, atornillando los 2 tornillos (1H).

Montage der Schalldämpferteile

Die Metall-Endkappe (1M) am Schalldämpfer (1) anordnen. Eine 
dünne Schicht Kupferfett auf das Gewinde der Schraube (1F) 
auftragen. Die Endkappe (1M) mit der Schraube (1F) befestigen. 
Eine dünne Schicht Kupferfett auf das Gewinde der 2 Schrauben 
(1H) auftragen. Die 2 Unterlegscheiben (1L) auf das Gewinde der 2 
Schrauben (1H) fügen. Die 2 Schrauben (1H) in die entsprechenden 
Bohrungen der Endkappe aus Kohlefaser (1G) einfügen und am 
Gewindeende die restlichen 2 Unterlegscheiben (1L) anlegen. Die 
Endkappe aus Kohlefaser (1G) durch Anziehen der 2 Schrauben (1H) 
an Schalldämpfer befestigen.

Repose des composants du silencieux

Positionner le culot métallique (1M) sur le silencieux (1). Appliquer 
une fine couche de graisse au cuivre sur le filetage de la vis (1F). 
Fixer le culot (1M) avec la vis (1F). Appliquer une fine couche de 
graisse au cuivre sur le filetage des 2 vis (1H). Insérer les 2 rondelles 
(1L) sur filet des 2 vis (1H). Insérer les 2 vis (1H) dans les orifices 
respectifs du culot en carbone (1G) et sur l’extrémité filetée insérer 
les 2 rondelles (1L) restantes. Fixer le culot en carbone (1G) au 
silencieux, en serrant les 2 vis (1H).

Refitting the silencer components

Position the metal endcap (1M) on the silencer (1). Apply a thin 
layer of copper grease on the thread of screw (1F). Fix the endcap 
(1M) through the screw (1F). Apply a thin layer of copper grease on 
the thread of no.2 screws (1H). Fit no.2 washers (1L) on the thread 
of the no.2 screws (1H). Insert no.2 screws (1H) in the relevant holes 
of the carbon endcap (1G) and insert the remaining no.2 washers 
(1L) on the threaded end. Secure the carbon endcap (1G) to the 
silencer, tightening no.2 screws (1H).

Rimontaggio componenti silenziatore

Posizionare il fondello metallico (1M) sul silenziatore (1). Applicare 
un sottile strato di grasso ramato sul filetto della vite (1F). Fissare 
il fondello (1M) tramite la vite (1F). Applicare un sottile strato di 
grasso ramato sul filetto delle n.2 viti (1H)). Inserire n.2 rondelle 
(1L) sul filetto delle n.2 viti (1H). Inserire le n.2 viti (1H) nei relativi 
fori del fondello in carbonio (1G) e sull'estremità filettata inserire 
le rimanenti n.2 rondelle (1L). Fissare il fondello in carbonio (1G) al 
silenziatore, avvitando le n.2 viti (1H).

1 Ｐ/Ｎ 商品名

2 Ｐ/Ｎ 商品名

3 Ｐ/Ｎ 商品名

4 Ｐ/Ｎ 商品名

5 Ｐ/Ｎ 商品名

ご注文商品
レース専用部品 ご注文書

　　　　モデル名

　　　　ご注文日

　　　　販売日　　　　　年　　　月　　　日

1. 上記ご記入の上、弊社アフターセールス部までＦＡＸしてください。FAX : 03 - 6692 - 1317

お客様ご記入欄
私は上記レース専用部品を下記車両に装着し、サーキット走行のみに
利用し、一般公道には利用しません。

販売店署名

販売店様へお願い

車台番号　ZDM

お客様署名

ドゥカティ正規ネットワーク店記入欄
お客様に上記レース専用部品を販売し、レース専用部品のご利用方法を
説明いたしました。

1. 上記ご記入の上、弊社アフターセールス部までＦＡＸしてください。FAX : 03 - 6692 - 1317
2. 取り付け車両１台に１枚でご使用ください。

36

ISTR 1077 / 01

36

1

1F

1G

1L

1M

1L

1L

1L

1H
5 Nm ± 10%

5 Nm ± 10%



1 Ｐ/Ｎ 商品名

2 Ｐ/Ｎ 商品名

3 Ｐ/Ｎ 商品名

4 Ｐ/Ｎ 商品名

5 Ｐ/Ｎ 商品名

ご注文商品
レース専用部品 ご注文書

　　　　モデル名

　　　　ご注文日

　　　　販売日　　　　　年　　　月　　　日

1. 上記ご記入の上、弊社アフターセールス部までＦＡＸしてください。FAX : 03 - 6692 - 1317

お客様ご記入欄
私は上記レース専用部品を下記車両に装着し、サーキット走行のみに
利用し、一般公道には利用しません。

販売店署名

販売店様へお願い

車台番号　ZDM

お客様署名

ドゥカティ正規ネットワーク店記入欄
お客様に上記レース専用部品を販売し、レース専用部品のご利用方法を
説明いたしました。

1. 上記ご記入の上、弊社アフターセールス部までＦＡＸしてください。FAX : 03 - 6692 - 1317
2. 取り付け車両１台に１枚でご使用ください。


	IT-EN: 
	FR-DE: 
	PT-EN: 
	ES-JP: 


